EASTMAN?®

THE EASTMAN ©
Eagle EasilLabel Labeling System

MOdeI_' LQEOOOMS Patent Pending

Service Manual

Please read completely before attempting to operate your
new EasiLabel Labeling System.

Eastman

Over a Century of Cutting Expertise

FormE-533



EASTMAN

Table of Contents

Safety Information ........cccccciiiiiiiic 3 Y-CarAssembly, FiberLabeler ...........ccccccccviiiiiennnnns 26

INSTALLATION ......coiicieirrcr s ssssss e e 4 Labeler Head Common Parts ...........ccccoooiiiieiiiiiiiinnnen. 28
Conveyor Preparation ...........c..eeeeeiiiiiiiiiiiiiiiiieeeeeee 4 2" Labeler Head ASSembly .........cooccveeiiiiiiiiiiiieeei, 30
Place MachineonTable ...........cccocoiiiiiiniiiiiicee, 4 4" Labeler Head Assembly ..........ccccoiiiiiiiiiiiiiiiies 32
Cables and Airline Installation ............ccccccoviiiiieiennns 4 2" Labeler Head Assembly with Fiber Option ................ 34
Machine Familiarization ..............ccooeeeiiiiiiiieiiii, 5 4" Labeler Head Assembly with Fiber Option ................ 36
EasiLabel Labeler Familiarization ..............ccccccooiinnen. 6 Labeler Diagnostic Cabinet.............ccccooiiiiiiiiiiiiiinnnn, 38
Touch Screen Display Terminal (UIT) Familiarization ... 7 Wiring Diagram Blue Print No. (31-9000-13, 1 of 7) ... 41

OPERATION ...ttt 9 Wiring Diagram Blue Print No. (31-9000-13, 2 of 7) ... 42
Zero Table (Machine Home Position) ...........cccccoeuinen. 9 Wiring Diagram Blue Print No. (31-9000-13, 3 of 7) ... 43
Loading New Files for Cutting/Labeling ...............cc....... 9 Wiring Diagram Blue Print No. (31-9000-13,4 of 7) ... 44
Load Material ..........coooiiiiiiiiiiii e 9 Wiring Diagram Blue Print No. (31-9000-13, 5 0f 7) ... 45
Label Threading .........ccooviiiiiiiiiiiic e, 9 Wiring Diagram Blue Print No. (31-9000-13,6 of 7) ... 46

OPERATING ADJUSTMENTS ......cooeiiiiiinmrrennnsnnneeen 10 Wiring Diagram Blue Print No. (31-9000-13, 7 of 7) ... 47
Label Tension Adjustment ..o 10 Pnuematic Diagram Print No. 31-9000-28 ................. 48
Label Air Pressure Adjustment ...........cccocceeiiiinnnn 10 Trouble Shooting GuIde ............coeeiiiiiiiiiiiiiiieeeee 49
Machine Options: System Tab .........ccccooocviiiiiiinnnnn. 10 TECHNICALDATA ..o 50
Machine Options: LabelerTab ..o 10

SERVICE AND MAINTENANCE ...........ccoiimmmrnnnnnennenn 1"
Recommended Spare Parts List..............ccoooiiiiiinns 1

LABELER v1.2 LABEL PRINTING SOFTWARE .......... 12

GLOSSARY .....ociivmmrrriinsssnsnss s sssssss s sannes 16

Pictorial Index, Eagle Labeler .............cccccceeeiiiiiiinnnnnnni, 18

Labeler Gantry ........oooovveeeieiiiiiee e 19

Gantry ASSEMDIY ....oooviiiiiiiiii 20

Main Tube Assembly ..o 22

Y-Car ASSEMDIY ...t 24

IMPORTANT

The purchaser mustinstruct all operators on the proper use of the equipment.
All standard industrial safety measures and equipment should be provided to
protect the operator. Operators must be cautioned that improper or careless
use of this equipment may cause personal injury. If you do not have qualified
operatorstoinstruct new persons, contact your Eastman sales representative

or Eastman factory direct.

Disconnect electrical power from source before proceeding with any installa-
tion, adjustment or repair of the EasiLabel Labeler.

Your Eastman EasiLabel Labeler PrintHead is designed to travel at high speed
in both directions. Equipment should be set up with a minimum 3 foot (1 meter)
clear path at front and rear of machine. All personnel should be instructed to
wear safety glasses and stand well clear of the EasiLabel Labeler when in

operation.

FormE-533



Safety Information

Throughout this manual, safety information is presented by
the use of the terms WARNING, CAUTION, and NOTE.
These terms have the following meanings:

/\ WARNING

A warning contains critical information regarding
potential safety hazards that can occur during proper
use or misuse of the machine. Failure to follow these
procedures may result in serious personal injury to
the user.

A CAUTION

A caution contains instructions for the use or main-
tenance of the machine. Failure to follow these pro-
cedures may result in damage to the machine.
Supplementary information may be given in a Note.

A ELECTRICAL HAZARD
An electrical hazard calls attention to a procedure,
practice, or the like, which, if not correctly performed
or adhered to, could result in personal injury. Do
not proceed beyond a Electrical Hazard.

Safety and Indemnification

During the life of the machine, the purchaser agrees
to provide to all machine users (including its own
employees and independent contractors) all relevant
safety information, including warning labels and in-
struction manuals. The purchaser also agrees to
maintain the safety features and working condition
of the machine, and to adequately train all users in
the safe use and maintenance of the machine. The
purchaser agrees to defend, protect, indemnify, and
hold Eastman Machine Company and its subsid-
iaries harmless from and against all claims, losses,
expenses, damages, and liabilities to the extent
that they have been caused by the purchaser’s fail-
ure to comply with the terms and instructions of
this manual.

General Safety Precautions

A WARNING

» This machine is equipped with fast moving labeler
head. Keep hands, arms, and hair away from the
labeling area and drive system at all times. Safety
gloves, glasses, and appropriate clothing may pre-
vent serious personal injuries.

» Disconnect the power supply to the machine when
it is not in use or during routine maintenance, in-
cluding cleaning and lubrication.

» The purchaser must instruct all operators in the
proper use of the machine according to the instruc-
tions in this manual. This training must include in-
struction on the potential safety hazards arising from
the use or misuse of the machine. In addition to
such training, the purchaser should provide written
work instructions as necessary to ensure correct
use of the machine for specific cutting applications.

» Do not modify this machine or disable safety fea-
tures. Unauthorized modification may result in se-
rious personal injuries to the user. Electrical con-
nections to this machine must be made by a quali-
fied electrician familiar with applicable codes and
regulations.

» Safety labels must be kept clean and legible at

all times. Call the Eastman Machine factory to
order replacement labels.

Eastman

Over a Century of Cutting Expertise

FormE-533



EASTMAN

The Eastman EasiLabel Labeleris shipped partially disas-
sembled with all the necessary parts for proper setup and
operation. To getthe best performance, familiarize yourself
with all the functions and adjustments of this equipment.
Before any operation can take place, itis important thatyou
carefully read and follow the instructions in this manual in the
same sequence in which they are presented.

INSTALLATION

Conveyor Preparation

The Eagle Conveyor should be completely installed before
the EasilLabel labeler is mounted on the conveyor. If the
conveyor is not installed, Install it at this time.

Place Machine on Table

The EasilLabel Labeler weighs approx. 200 Ibs. (90 Kg.)
uncrated for a 72" machine. Wooden braces are strapped
across the underside of its cross tube and the forklift arms
should be raised to those braces when machine is lifted.

A CAUTION

When placing forkliftarms under cross tube, use care
not to damage tube or cover.

Locate the labeler mounting holes on each side of the

Cables and Airline Installation

Locate five (5) labeler wiring cables and one (1) air line.
Secure the wiring cables and air line to the non-operator side
ofthelabeler. The cable ends are labeled for proper installa-
tion.

Feed the cable and air line under the conveyor and through
the yellow/black floor cable protector. Match the cable the to
mating connector and secure cables in place.

1 cable to computer.

1 cable to a power supply.

3 Cables to the Diagnostic Cabinet.

Note: Voltage varying more than 10% (11V for 110V ma-
chine, 22V for 220V machine) may damage your
ﬁ system’s electronics.

The EasiLabeler requires 20 - 30 PSI compressed air.
Connect air line to air supply.

conveyor. If les are not predrilled, use the diagram —
below to drill p holes as shown. Place the EasiLabel
Labeleronth eyor. Secure the labelerto the conveyor Cam Mounting Holes
with mountin are provided. #10-32UNF TAP
(2) PLACES
$ !
4.00"
| f
i MS + 9.00" 10.50"
} 6.75"
I
Labeler Mounting Holes 50 FROM
#10-32UNF TAP EDGE OF — ™=
(4) PLACES ANGLE )
~_ ]
é 10.00" FROM |
END OF ANGLE

MATERIAL FLOW

FormE-533



Machine Familiarization

The EasiLabel Labeler is controlled automatically through
the computer software. Manual controls are located on the
labeler front control panel and used in conjunction with the
controls on the cutting gantry control panel.

Computer Display: Display used for setup and run of your
Gantry, conveyor and labeling system.

Computer: Stores running programs and user labeling files.
Disk drive available for loading labeling files.

Diagnostic Control Cabinet: Electronic controls for gantry,
conveyor, and Labeler.

Eagle
Conveyor

Eagle Conveyor: Machine used to advance material. Equipped
with cutting surface drive belt.

Cutting Gantry: Machine used to carry the cutting tool head
and manually control the EasiLabel Labeler.

Easi Labeler: Machine used to carry the labeler tool head.

Labeler Tool Head: Tool used to apply labels to material.
Available in various label sizes.

Y - AXIS
X - AXIS
Back Z - AXIS
Theta
Easi
Labeler
Operators
Side Frame

Computer

@ Display

Diagnostic
Control Cabinet

Eastman

Over a Century of Cutting Expertise

FormE-533



EASTMAN

Labeler §
T —
Head

EasiLabel Labeler Familiarization

Back Frame: Non-operator side of labeler. The air pressure
regulator is located under back cover.

Labeler Tool Head: Tool used to apply labels to material.

Emergency Off: Activates power to all drive circuits. Pull on,
push off.

Main Power On/OFF: Activates power labeler gantry.

System Pause: Push to pause (stop) complete system when
in automatic labeling/cutting mode. Press NEXT on UIT to
resume.

Labeler Take-up: Press to activate power to label take-up
spool.

Labeler Feed: Press to manually feed label.
Labeler On: Press to activate labeler tool head.

Labeler Reset: Press to Initialize printer.

Emergency

Main Power
Off

System

Pause

Take-up Roller

FormE-533



EASTMAN MACHIWE COMPAWY - EAGLE

CUT MEML

TOOL MEML

CALIBRATION
FEMLI

Touch Screen Display Terminal (UIT)

Touch Screen Display Terminal (UIT) Familiarization

(Located on the cutting gantry)

The Touch Screen Display Terminal features a user friendly
graphic display touch screen panel with 10 hard coded but-
tons and many soft coded buttons. Commands are issued
via the touch screen and communicated back to the com-
puter, conveyor and labeler. Through the touch screen the
operator may position the gantry tool head, move the con-
veyor belt, enable automated movement, and manually cut
and mark.

Commands are sent to the computer by pressing buttons
and graphic commands shown on the display. Following the
visual instructions will allow access to the desired menu
and command. A description of the command are as fol-
lows:

Zero Table: Pressing the ZERO TABLE key activates the
zeroing function. The carriage will move to the home limit
switches in X, Y and Z and then move the distance of the X
Y and Z home offset values in the Machine Setting menu in
EasiCut. This point is set as table home. The Labeler tool
head will move to the home position.

Scan: Pressing SCAN allows the user to scan to a specific
panel within the current cut file . Press SCAN and the UIT
will prompt for a panel number . The UIT will automatically
go into Alt Left mode and allow the user to select a panel
number. Press ENTER to load the file.

Jog : Pressing JOG toggles the gantry manual move speed
to the VELOCITY value in Machine Setting.

UP: Pressing UP causes the gantry carriage to move in the
positive direction of the Y axis. The carriage will move as
long as the key is pressed down ( or until the carriage en-
counters an end stop).

Next: Pressing NEXT causes the gantry to cut and or draw
the active panel in the current cut file.

Zero Panel: Pressing the ZERO PANEL key resets the in-
ternal counters so that the local home position is set to the
current gantry position. The Z-axis is rotated and reset to
0_.

Pen: Pressing the PEN key toggles the gantry pen device
to change its current state of either up or down causing the
pen to drop or lift. The default pen device state is up.

Cut Down: Pressing the CUT DOWN key causes the pri-
mary cutter to drop to the cutting surface.

Eastman

Over a Century of Cutting Expertise

FormE-533



EASTMAN

Down: Pressing DOWN causes the gantry carriage to move
in the negative direction of the Y-axis. See UP for more
information.

Panel Home: Pressing the PANEL HOME key causes the
gantry carriage to move to the current panel home position
set either by the most recent panel zero or as set in the
current cut file.

Table Home: Pressing the TABLE HOME key causes the
gantry carriage to move to the table home position.

Rotate CCW: Pressing the ROTATE CCW key causes the
Z-axis shaft to rotate counter clockwise. The shaft will ro-
tate as long as the key is pressed down. If toggled into limp
mode the shaft will rotate slowly.

Left: Pressing LEFT causes the gantry carriage to move in
the negative direction of the X-axis. See UP for more infor-
mation.

Abort: Pressing the ABORT key will cause the gantry car-
riage to come to an immediate and controlled stop. Once
stopped the UIT will prompt you to either press ABORT or
NEXT. Pressing ABORT will exit from the current panel or
motion. Pressing NEXT will continue the current panel or
motion.

Offset: Pressing the OFFSET key will cause the gantry car-
riage to move from its current position to the offset position
of the primary cutter. This effectively moves the primary cut-
ter into position over the reference point (usually the pen
device or a laser pointer).

Rescan: Pressing the RESCAN key causes the gantry pro-
gram to reset to the top of the current panel in the current
cut file.

Rotate CW: Pressing the ROTATE CW key causes the Z-
axis shaft to rotate clockwise. The shaft will rotate as long
as the key is pressed down.

Right: Pressing RIGHT causes the gantry carriage to move
in the positive direction of the X-axis. See UP for more infor-
mation.

V: The V key has no function value and only works during
data entry when the UIT is set to ALT RIGHT mode to allow
input of alphanumeric characters.

.W: The W key has no function value and works during data
entry in either ALT RIGHT or ALT LEFT mode to allow input
of alphanumeric characters.

Rotate 90_: Pressing the ROTATE 90 _ key causes the Z
shaft to rotate 90_ counter clockwise from its current posi-
tion.

Y Z: The Y Z key has no function value and works during
data entry in either ALT RIGHT or ALT LEFT mode to allow
input of alphanumeric characters.

Back Space: Pressing the BACKSPACE key will cause the
cursor to move one position to the left when in data entry
mode.

Alt: Pressing the ALT key toggles the current mode of the
UIT. The ALT key is only active during data entry. Pressing
the ALT key will toggle the UIT between ALT RIGHT and ALT
LEFT to allow the user to access all alphanumeric charac-
ters on each of the keys. A left or right arrow in the upper
right of the display shows the current mode.

Enter: Pressing the Enter key causes the contents of the
command line to be sent to the computer. This key is only
active during data entry mode.

Main: Pressing the Main key changes the display to the
top level menu as shown. Choose required menu from here.

Key Board: Pressing the Key Board key changes the dis-
play to show a touch screen key board. The touch display
acts as a key board to enter required characters.

Cut Menu: Pressing the Cut Menu key changes the display
to show the Cut Menu screen. This is a short cut to the cut
menu.

Tool Menu: Pressing the Tool Menu key changes the dis-
play to show the Tool Menu screen. This is a short cut to
the Tool menu.

Option: Pressing the Option key changes the display to
show the Option Menu screen.

FormE-533



OPERATION
After setup is complete and the power and airline is con-
nected, the EasiLabel Labeleris now ready for Initialization.

A Important

To stop the cutting/labeling system at any point during
operation, either:

-Press any Emergency Stop button (Red).

-Press Machine Pause button (yellow) on main control
panel.

A WARNING: Machine Cut Zone should always be
cleared before any automatic cutting/labeling takes
place.

1) Turn ON diagnostic cabinet main power (yellow/red
located on the back panel of the diagnostic cabinet). This
will enable main power to diagnostic cabinet.

2)Power up the computerand display by pressing the ON ()
buttons. The computer display will run through the com-
puter start-up program.

3) Enable power to the Gantry/Labeler by turning the ON (1)
button (green), located on the front panel of the diagnostic
cabinet.

4)Pullthe Emergency Stop buttons for the cutting gantry and
the labeler to activate power to the drive circuit.

5) Turn On labeler main power by turning the ON (I) button
(black), located on the front panel of the labeler.

6) Press the labeler ON button (green) to the on position

(in).

7) Press the labeler Take-up button (red) to the on position

(in).

Start the EasiCut software by double clicking the EasiCut
software icon on the computer display. The log in screen
will appear. Enter the user name and password. Select OK
when complete. This will load the default test.cmd file. The
touch screen terminal display will show DESIGN LOADED.

Zero Table (Machine Home Position)

Press ZERO TABLE on UIT Terminal to locate the “cutting
machine home position”. This will accelerate gantry to the
end limit switches and back to “machine home position”.
The labeler print head will move to locate the "label home
position".

The UIT display will show "Check Table Limits?.

Press Enter to override and continue or press KeyBoard, Y
(for yes) and Enter on the keyboard to check table limits
(When checking table limits the gantry with verify the active
cutting areais available).

The UIT display will show "Ready" or "Table Limits OK" when
task is complete.

Loading New Files for Cutting/Labeling

Load a file by opening the file menu and clicking on the
desired file. See label design software section for label de-
sign details. Select the "PLOT" icon on the computer dis-
play to load design.

Note: Files are organized by type and are displayed on the
menu according to which type is selected. For example,
if you wish to use a file generated in CMD format, open
the list files of type menu and select CMD. The file
menu will then display all files with a CMD extension.

Load Material
Load material onto conveyor and underlabeler. The labeler
laser pointer is the location of the first cut pattern.

Move the labeler laser pointer in/out to locate the start/cut
position on the material. Press "Zero Panel" to accept.

Turn on the cutting tool switch and the conveyor vacuum.
Press the "Next" button on the UIT terminal to begin cutting.

Label roll

Labels
on this
side

Roller

A Lever
Label Threading AN

Press Labeler ON (green) button to turn off printer. Press
Labeler TAKE-UP (red) button to turn off printer take-up
motor. Remove take-up spool clip. Lift the roller lever to

Eastman

Over a Century of Cutting Expertise

FormE-533



EASTMAN

separate the printerrollers. Discard used label web material
and label roll core. Load new label roll as shown. Release
roller lever. Press Labeler ON button to continue.

OPERATING ADJUSTMENTS

This machine is adjusted and tuned at the factory for opti-
mal performance. No Adjustments other than normal setup
are necessary. However, if after continued use the perfor-
mance level becomes unacceptable, the following proce-
dures should be carried out before repairs are considered.

Label Tension Adjustment

The labeltension adjustmentis located underthe labelertool
head cover. Remove the coverto access the take-up clutch.
Rotate the knurled adjusting knob clockwise toincrease and
counterclockwise to decrease tension.

Label Air Pressure Adjustment

The labeler pressure regulator is located on the back side
frame. To adjust, remove back cover. Locate the regulator
valve. Pull the "Adjust" knob up and turn clockwise to
increase pressure and counter clockwise to decrease pres-
sure. After adjustment is made, push knob down to lock in
place.

Machine Options: System Tab

The System tab is used in the initial system setup. The
system settings are factory set and no further adjustmens
arerequired. The labeler functions are as follows:

Machine Options : System FZ|
System l Size ] Home 1 140 Bits] Lazer ] Floutel] Full ] Motion] Labeler] ToDIMounts] Toolz ]
Multi Address: Machine Type:
|0 Base MCE Type:
Interface:
- bulti Type:
[~
- - Tool Head
Type:
I—
r r
I P Type: |PROPAIR
™ Conveyor Zone Contral ) [ =

Cancel

Festore Defaults

Machine Type: Machine Type is a setting to determine the
type and configuration of the system. The machine type
must be EC3 Labeler when equipped with a labeler.

Machine Options: Labeler Tab
The Labeler tab in used to setup and adjust the labeler
functions as follows:

X Offset: X Offset is a measure of distance from the labeler
laser pointer to the cutting gantry laser pointer in the X di-
rection.

Y Offset: Y Offset is a measure of distance from the labeler
laser pointer to the cutting gantry laser pointer in the Y di-
rection. Adjust as required to align laser pointer.

Print Velocity: This is the maximum velocity of the labeler
head while printing and applying a label.

Move Velocity: This is the maximum velocity of the labeler
head while moving across the gantry.

Acceleration: This is the base acceleration and decelera-
tion number, controlling how fast the Labeler head gets up
to full speed and how fast it comes to a stop. Larger num-
bers increase acceleration and deceleration.

Machine Options : Labeler x|

Systeml Size I Home I 10 Bitsl Pull I Motion ~ Labeler | ToolMountsI Tools I Slitter I

2 Offset: (0
¥ Offset; (0

1]

Print Velocity: |4

Move Velocity: {100

Acceleration: |0. G's
LCalibration: {1924.898 [steps / unit]

Saolenoid 1; (512

Solenoid 2. |0

Labeler Type: I Panazonic Direct Thermal * l
Label Type: m

Jik)

Save Defaults Restore Defaults

Cancel |

10

FormE-533



Calibration: Controls the accuracy of the Labeler head in
the Y axis relative to the cutter tool head. Expressed in
steps per unit, this variable will be preset from the factory
and should not need adjustment. Agreater number will cause
the computer to output more steps to travel, causing more
movement in the Y axis length. The correct number for this
calibration may be determined by measuring the distance
the labeler head travels compared to the distance the cutter
head travels. This setting is normally the same as the cutter
Y Calibration setting.

Solenoid 1: Bit setting for air solenoid used to apply labels.
Normal bit setting in 512. This is a Supervisor User Only
Setting.

Solenoid 2: Bit setting for air solenoid used to move down
labeler head. Normal bit setting in 1024. This is for FC style
labeler only. This is a Supervisor User Only Setting.

Labeler Type: Choose type of label. This is a Supervisor
User Only Setting.

Label Type: Choose size of label. This is a Supervisor User
Only Setting.

Save Defaults: Select to save setting as the labeler default
settings.

Restore Defaults: Select to restore settings to previously
saved settings.

SERVICEAND MAINTENANCE

Daily

-Blow off entire machine and Cable Carrier usinglow pressure
compressed air (required twice aday depending on material).
-Check safety cams for proper location.

-Lubricate Linear Bearing with oil cloth.

Weekly
-Check for unusual wear and determine why.

Bi-Monthly
-Check entire machine for loose nuts and bolts.

Monthly
-Inspect Cable Carrier, Check for loose nuts, bolts or worn
parts.

Recommended Spare Parts List
Item Description Qty.
54-26214-4 Roller Quick Release Pin
54-26031-4 Spring Clip, Label Take-up Roller
e Printer (See Printer Parts List)
31-26165  Printer Controller Board
10-26043-1 Interface Board
10-00904-2 Labeler"Y" Board
10-26044-1 Labeler Power Supply Board
67-26069-4 Labels 4" x 2.5", 2300/Roll, 11/32 Index A/R
67-26069-4R Labels 4" x 2.5", 2300/Roll, 11/32 Index
(Removable Adhesive) AR
67-26069-5 Labels 4" x 1", 5500/Roll, 11/32 Index A/R
67-26069-6 Labels 1" x 2", 5500/Roll, 11/32 Index  A/R
67-26069-6R Labels 1" x 2", 5500/Roll, 11/32 Index
(Removable Adhesive) AR

_ A A A

A/R -As Required

Eastman

Over a Century of Cutting Expertise

FormE-533

11



EASTMAN

LABELERV1.2LABEL PRINTING SOFTWARE

This document provides instructions for the use of the Labeler
v1.2 label printing program (Labeler.exe). The program pro-
vides a very basic mechanism for designing and printing
sample labels. The Labeler v1.2 application is designed to
be used only with the Panasonic EPL-1700 label printer.

The Labeler v1.2 program is written as a Single Document
Interface (SDI) application. This means that only one label
file may be opened at a time. This is similar to other simple
Windows applications such as Notepad or Paint. All user
inputs are made through the options available on the main
menu bar. The application window shows an approximation
of the current label layout. There are no provisions in the
application for direct graphical manipulation of label compo-
nents (e.g., drag and drop) within the label drawing.

The Labeler program saves the label design in a text file.
This text file is used by EasiCut to generate formatted label
text entities and by Plotterw to process label text and to
print labels. If the label design file is to be used by EasiCut
and Plotterw it must be named Plotter.LBL and must be in
the same folder as the EasiCut program file.

1. Program Limitations

There are certain limitations that are imposed by the Labeler
software and by the Panasonic EPL-1700 printer. Some of
these limitations may just be a misunderstanding in the
way the printer functions and such limitations may be elimi-
nated in future releases of the Labeler program.

The Page Feed option in the Label Options dialog box does
not work properly. The first label is printed correctly and the
printer feeds the amount specified in the Page Length edit
box but all subsequent printing is ignored. Printer power
must be cycled and the label paper reregistered before print-
ing may resume. This problem may be due to the fact that
the printer’s photo sensor is detecting the registration bars
on the back of the label paper.

The Cut After Print option in the Label Options dialog box
has no effect since the Panasonic printer has no cutter
mechanism.

If the Marker Search option is selected in the Label Options
dialog box, the Feed Dist must be set to a value of 0.2 or
greater. A lower distance value causes the printer to hang
after the marker search operation has completed.

The Underline and Negative (white-on-black) font options in
the Label Fields dialog box do not produce the expected
printer output. These printer command codes were not prop-
erly interpreted by the printer when sent. Therefore, the Un-
derline and Negative font options are currently not functional.

A line containing a barcode field may not contain any other
type of field. This appears to be a limitation of the printer.
Since the printer does allow feeding paper in the reverse
direction, fields on the same line may be printed in two or
more passes. However, this added complexity is not incor-
porated into this version of the Labeler application.

++ Untitled - Labeler
Label Miew Help

Mew CErlHM
CIpEmn. .. Chrl+0
Save Chr+5
Save As...

Print CEE+P

1 plotter. bl

2 plotter. bl

3 plotter1. |6l

4 plotter_sample. bl

Ezxit

2. File Menu

The File menu includes basic options familiar to all users of
Windows based applications.

The New option erases the current label entity and creates
a new label entity with default parameter settings. If the
current label settings were not saved to a file, a message
reminds the user to do so.

The Open option displays the standard File Open dialog
box allowing the user to specify the name of an existing
label file. The default file name extension for label files is
LBL. The specified file is read into memory and the label
layout is displayed in the Labeler window. If the previous
label settings were not saved to a file, a message reminds
the user to do so.

The Save option is used to save the settings of the current
label to a file. If no file name is associated with the label
entity, the Save As dialog box is displayed to allow the user
to specify the name and location of the label file. The default
file name extension for label files is LBL.

12

FormE-533



The Save As option saves the settings of the current label
entity to a new file. The standard Save As dialog box is
displayed to allow the user to specify the name and location
of the new label file. The default file name extension for label
files is LBL.

The Print option is used to output the label contents to the
Panasonic EPL-1700 printer. First, a dialog box is displayed
to allow selection of the printer serial port (COM port) and
baud rate. This dialog box also allows input of matching text
which is used to select label data from an external file and
allows selection of a master field for the label. The master
fields selection list is only available if two or more master
fields are included in the currently opened label file.

Click the Cancel button to cancel the label printing. To print
the label, select the correct port and baud rate, enter exter-
nal file match text if applicable, select a master field if appli-
cable and click OK. The Labeler program validates the posi-
tion of label fields prior to printing. If an error is detected
(e.g., overlapping fields or fields extending beyond the edge
of the label), an error message is displayed and label print-
ing is terminated.

If the printer is not powered up or not connected to the PC or
if the printer interface times out, a CTS HOLD error mes-
sage is displayed.

The MRU List in the file menu includes the names of the
most recently accessed label files. These options are in-
cluded in the File menu to provide for easy access to the
current working file or other frequently accessed label files.

The Exit option is used to terminate execution of the Labeler
program. If the current label settings have not been saved to
a file, a message reminds the user to do so before the pro-
gram exits.

3. Label Menu

The Label menu contains the options used to modify the
contents and layout of the current label.

The Options option displays a dialog box within which the
user may specify general label layout and printing param-
eters. The label Width and Height are specified in centime-
ters. These settings should agree with the label paper cur-
rently loaded in the printer. Use the Left Margin setting to
move the left edge of any printed text away from the left
edge of the label paper. Of course, the actual location of the
left margin will depend on how close the left edge of the
label paper corresponds to where the printer thinks the left
edge of the paper is. If necessary, the Width value may be

increased to accommodate a label paper position which re-
quires an artificially high left margin setting.

Check the Rotate 180 deg checkbox to print the label up-
side down.

Label Options rg|

Label Lapout

‘width (cm): [FIEE Left Margin feml 0.3
Height [cm]; |2.54 [ Rotate 180 deg
Feed Method

(¢ Marker Search Search Dist [cm): IEi

{" Page Feed Feed Dist [cm): Ir

Fage Length [cm): Ii
[ Cut After Print

Special Labels

™ EndofJobLabel  Field: |

Cancel

The Panasonic printer supports two methods of feeding la-
bel paper. The Marker Search method utilizes a registration
mark on the paper roll. The Search Distance specifies the
maximum distance that the printer will feed paper in search
of this registration mark. The Feed Distance is the amount
that the printer will feed the paper after the registration mark
has been located. Be sure to set a Feed Distance of at
least 0.2 cm.

The Page Feed method of feeding label paper relies on a
fixed label spacing which must be specified in the Page
Length setting. Each time a form feed character is sent to
the printer, the printer feeds paper until the top of the next
page (as defined by the page length) is reached. This is
similar to the mechanism used in conventional printers us-
ing continuous form or fanfold paper.

Check the Cut After Print option to activate the printer’s
automatic cutter after the label has been printed.

Eastman

Over a Century of Cutting Expertise

FormE-533

13



EASTMAN

Label Fields %]
Fieic: | - | add | |
Lire Murnber: Source: |Fi:-:ed j Iternitt:
Fogition [cm): Text: |
Max Char: r
Fart: |Standard 24 ﬂ Barcode: | Text Field -
I " Mo HRI Text
I Underline " Text Below
[l " Text Above
I Meqgative " Both

Ok | Cancel

The Fields option displays a dialog box used to manipulate
the text and barcode fields within the current label. The cur-
rently selected label field is shown in the Field combobox
control in the upper left. All settings displayed in the dialog
box pertain to the currently selected field. Once all field
settings have been made, click the OK button to save the
settings. Click the Cancel button to cancel changes made
to all fields (not just the currently selected field).

Click the Add button to add a new field to the label. A dialog
box is displayed to allow entering the name of the field.
Duplicate names are not allowed. Also, the name may not
contain any spaces.

Click the Delete button to remove the currently selected
field from the label.

The Line Number and Position settings specify the location
of the field within the label. Since the printer adjusts the
height of each printed line based on the height of the largest
font used within that line, the horizontal positioning of indi-
vidual fields is somewhat limited. The top line of a label is
line 1. Any blank lines within a label are treated as standard
height 16-dot font lines and are equivalent to about 3mm of
blank space. The Position setting is the distance from the
left margin as specified in the Label Options dialog box. Itis
equivalent to the distance from the left edge of the label only
if the left margin setting is zero.

The Source combo box contains a list of available text
sources for the field. The available text sources are: Fixed,
Panel Name, Panel Text, Operator, Operator/Panel Text,
and From External File. The last source option is only avail-
able if the Use External Data option is checked in the Exter-
nal Data dialog box (see below). The Fixed source uses the
text entered in the Text edit box when printing the label field.

This source option should be used for all fields when devel-
oping a test label; all other options are meant to be used
when developing a label file (*.Ibl file) for use with the EasiCut
application. The Panel Name option causes the name of the
panel or part found in the drawing file to be printed in the
field. The Panel Text option prints the contents of a text
entity found in the panel. The text entity is identified by
entering its sequence number in the Item# edit box. The
Operator source indicates that the contents of the field will
be specified by the operator in the EasiCut application. The
Text edit box is used to enter the edit box label that is dis-
played in EasiCut. The Operator/Panel Text source identi-
fies a label field for which the contents are specified by the
EasiCut operator as described above but the operator’s en-
try may be overridden by a text entity found in the drawing
panel. The overriding text entity is identified by entering its
sequence number in the Item# edit box.

If the From External File source is selected, the field’s con-
tents are obtained from an external data file defined in the
External Data dialog box (see below). Use the ltem# edit
box to specify the column or line item number of the field
text within the external file. This source option is only avail-
able if the Use External Data option is checked in the Exter-
nal Data dialog box (see below).

The Max Char setting is used to specify the extent of the
field in the label layout drawing and on the printed label. In
the case of a Fixed source field, the Text string is truncated
before printing if the string is longer than the Max Char set-
ting. If the Text string is shorter than the Max Char setting,
it is padded with spaces prior to printing. For all other source
options, the name of the source is used as the field text.
The name is truncated or padded with spaces, as required.

The Master Field option is only available for Panel Text and
Operator/Panel Text fields. The Master Field option is used
in two ways. First, the master field in a label will be used to
determine the location of the printed label on the panel or
piece. Second, a separate label is printed for each master
field in a label definition. Each master field is only included
in its own unique label while all other fields are included in
all labels associated with a master field. If no master field is
selected for a label, the label position is based on the first
text entity found in the panel or, if none is found, the label is
positioned at the center of the panel.

For text fields, one of eight possible Font styles may be
selected. The text may also be underlined or printed in a
negative (white-on-black) format. Although the program al-
lows both options to be selected, the Panasonic printer does
not support white underlining of negative text. The Bold and

14

FormE-533



Italics options are permanently disabled, and are included
for possible future use with other printers.

If a Barcode field is desired, one of seven available barcode
types may be selected. Select one of the available loca-
tions for the human readable interpretation (HRI) text asso-
ciated with the barcode. Note that for UPC-A, UPC-E, JAN13
and JANS8 barcodes, the text is always printed below the
barcode. Remember to put each barcode field on its own
line.

External Data r5_<|

e —
Filename Ext:
File Format: el

Drelirniter / twidth;

K.ey Field
Column [ndesx:
b atch Wwith:

Type of Match:

The External Data option displays a dialog box used to specify
the format of a text file which contains data for one or more
label fields. These fields must have their Source set to From
External File. The Use External Data option must be checked
to enable use of an external text file for label text.

Enter the file name extension of the external text file in the
File name Ext text box. The base file name of the external
text file must be the same as the name of the correspond-
ing drawing file. The File Format combobox allows selection
of a Fixed Width or a Delimited option. If the external text
file consists of fixed width columns, enter the column width
in the Delimiter / Width text box. If the external text file
consists of variable length, delimited text, enter the delim-
iter character in the Delimiter / Width text box. The most
frequently used delimiter character is the comma.

The Key Field settings identify the entry within each line of
the external text file that contains the text which specifies
the drawing panel or part that corresponds to thatline. The
Column Index specifies the sequential index of the text en-
try within a line of text in the external file. The Match With
combobox is used to select the source of the text which
must match the key field text (at Column Index) found in the
external file. The Panel Name option is used if the key field

text specifies the drawing panel or part name and the Panel
Text option is used if the key field text matches the con-
tents of the first text entity found in the drawing panel.

4. View Menu
The View menu contains the Status Bar option which is

used to make the status bar at the bottom of the application
window visible orinvisible.

5. Help Menu

The Help menu contains the About Labeler option which
displays information about the Labeler application including
the version number.

NSER

Label Fields X
Field - Add Delete

| e[t

Fosiion (cml: [0 Tewt [reore
MaxChar |12 I~ Master Field

Font | Double Highwide 24 =]

Line Humber: {1 Sotace: |Panel Test

Barcode: | Test Field =
I~ Bl & No
I~ Underline - ;
i £ TeutAbo
I~ Megative i3

Cancel

Ready M |

6. Label Layout Drawing

The layout of the current label or labels is displayed in the
Labeler application window. This drawing shows the outline
of each label in white. The location of each field defined in
the Label Fields dialog box is indicated by a gray or yellow
rectangle. Text fields are shown in gray while barcode fields
are shown in yellow. The height and width of each rectangle
is meant to indicate the relative size of each field. In the
case of barcode fields, the height of the yellow rectangle
includes any human readable text included with the barcode
symbol itself.

If two or more fields within the label file have the Master
Field option checked, a separate label is displayed for each
master field. Each master field is displayed in only one of
these labels while other fields are displayed in all labels.

The current version of the Labeler application does not sup-
port mouse interactions with the label drawing.

Eastman

Over a Century of Cutting Expertise

FormE-533

15



EASTMAN

GLOSSARY

CMD File

A CMD file is a drawing file format proprietary to Eastman Tech-
nology Systems, Ltd. Allfiles loaded into the cutting machine are
first converted to a CMD file format.

Cutting Mode

The EasiCut 2.3 application is in the cutting mode when the cur-
rently active drawing window displays the file currently loaded in
the machine. The cutting mode window is identified by its yellow
border area and the three asterisks appended to the drawing file
name in the window’s title bar. There may be only one cutting
mode window opened at any one time. The cutting mode refers
only to the EasiCut application and not to the machine itself. The
cutting machine can cut a file regardless of the EasiCut applica-
tion mode.

Dialogs Area

The dialogs area of the EasiCut main application window refers to
an area at the bottom or the left edge of the window that is allo-
cated for display of the Layers, Tools and/or Status dialog boxes.
The location of the dialogs area may be set using the Dock Left
and Dock Bottom options. The dialogs area may be resized by
moving the splitter bar that separates it from the drawing area. The
dialogs area can never be deleted.

Drawing Area

The drawing area refers to that part of the EasiCut main applica-
tion window not occupied by the dialogs area, toolbar, status bar
ormenu bar. All drawing files are opened in windows that appear
within the drawing area. If drawing windows are maximized, the
entire drawing area is filled with a single drawing file. Otherwise,
one or more drawing file windows may be visible within the draw-
ing area.

Drawing File

A drawing file is a file containing a description of a geometric
pattern that corresponds to the cutting, punching, drawing, etc.
functions to be performed by the cutting machine. Drawing files
are generally created by a separate CAD applicatCon. EasiCut
2.3 supports the cutting of CMD, DXF, HPGL, GCODE, EPS,
NST, NTV, CEI, PLX and PAT drawing files.

Job File

A job file consists of a list of drawing files, their associated mate-
rial types and a set of file processing and system configuration
parameters that are shared by all the drawing files. Job files are
used to group drawing files that share a common processing
environment. Job files are identified by a JOB file name extension.
The default job file is EASICUT.JOB. Other job files may be cre-
ated and accessed using the Job Menu. The contents of a job file
are modified using the Job Options dialog box.

Layer

A layer is used in a drawing file to define a set of features or
characteristics that may be shared by more than one drawing
entity. When an entity is added to a drawing file and placed on a
specific layer, the entity inherits the characteristics defined for
that layer. The layers are initially defined in the CAD application
used to create the drawing file. Within the CAD application a layer
specifies graphics characteristics such as line style and line color.
In EasiCut 2.3 the drawing layers also can specify what tool will
be used to cut the entities on that layer and what tool settings to
use.

Layout Mode

In the layout mode, the currently active drawing file window is
opened for viewing and editing the drawing. When a drawing file is
opened, it is always opened in layout mode window. A layout
mode window may be transformed into a simulate mode window
by selecting the Simulate Mode option. A layout mode drawing
file may be copied to the cutting mode window by selecting the
Cut option. Any number of drawing files may be opened in layout
mode windows. The layout mode refers only to the EasiCut appli-
cation and not to the machine itself. The cutting machine can cut
afile regardless of the EasiCut application mode.

MACHINE.INIFile

The MACHINE.INIfile is a text file that contains system configura-
tion and callibration settings as well as definitions for all available
tools. The Machine Options dialog box and the Calibration Op-
tions dialog box are used to view and modify the contents of the
MACHINE.INIfile. The MACHINE.INI file should never be edited
directly using a text editor.

Mapping

A mapping refers to the association of a drawing layer with a
particular cutting machine tool. When a layer is mapped to a tool
it means that all drawing entities on that layer will be cut by that
tool. The tool settings associated with the mapped layer will over-
ride the default settings included in the tool definition. Alayer may
be mapped to a tool graphically using mouse drag-and-drop ac-
tions in the Layers and Tools dialog box. A layer may also be
mapped to a tool in the Layers tab of the Job Options dialog box.
All layer mappings are specified for the current job only.

MATERIAL.INI File

The MATERIAL.INIile is a text file that contains definitions for all
available material types and the layer mappings associated with
each material. The Material Options dialog box is used to view
and modify the contents of the MATERIAL.INI file. The MATERIAL.INI
file should never be edited directly using a text editor.

Motion Control Software
EasiCut 2.3 communicate with the cutting machine through sepa-
rate motion control software which resides in a program named

16

FormE-533



PLOTTERW. EasiCut 2.3 controls the cutting machine by send-
ing messages to the PLOTTERW program which in turm executes
the control commands. Similarly, EasiCut 2.3 is informed of the
current machine status through messages received from
PLOTTERW. The process of loading a file into the cutting ma-
chine actually consists of several steps. EasiCut 2.3 converts the
drawing file to a CMD file and sends the name of the CMD file to
the PLOTTERW program. The PLOTTERW program reads the
CMD file, converts the contents of the file to cutting machine
control commands and then executes those commands.

Mount
See Tool Mount.

Operator User

An Operator user is only allowed access to those EasiCut 2.3
functions that pertain directly to opening and cutting files. An Op-
erator user has no access to functions that can alter a drawing file
or the current state of the system. The Operator user is only
recognized while the security system is enabled.

Order

An order is a database record created by Eastman’s EasiOrder
order entry application and transferred to EasiCut using the Re-
fresh option of the Orders Menu. An order contains information
describing the shape, size and quantity of panels to be cut for a
customer. The information in an order is converted to a drawing file
by the Open Cut Jobs option of the Orders Menu.

Plotterw
See Motion Control Software.

Simulate Mode

The simulate mode is active any time the currently active drawing
file window is opened for cutting simulation. A drawing file must
first be opened in the layout mode before it can be changed to the
simulate mode. A simulate mode drawing window may be trans-
formed back into a layout mode drawing window by selecting the
Layout Mode option. A simulate mode drawing file may not be
placed in the cutting mode window. Any number of drawing files
may be opened in the simulate mode windows. The simulate
mode refers only to the EasiCut application and not to the ma-
chine itself. The cutting machine can cut a file regardless of the
EasiCut application mode.

Software Key

A software key is an encrypted file containing a code that must be
read by the EasiCut 2.3 application before it will initiate normal
operations. Without a software key, the EasiCut 2.3 application
will not load files into the cutting machine nor will it save modified

or converted drawing files to disk. The software key is created by
EasiCut 2.3 when a valid coded text string (obtained from East-
man) is entered at the appropriate prompt the first time EasiCut is
executed.

STATION.INI File

The STATION.INIfile is a text file that contains information about
each table zone and each station specified for each table zone.
This file is only used when zone cutting is enabled, i.e., a static
table is divided into two cutting areas or zones. The Station Op-
tions dialog box is used to view and modify the contents of the
STATION.INIfile. The STATION.INIile should never be edited di-
rectly using a text editor.

Supervisor User

The supervisor user is the EasiCut 2.3 security system manager
or system administrator. This user has the highest available privi-
lege level and is the only user authorized to access the Calibra-
tion and the User Management options. There is one and only
one supervisor user in the authorized user list. If the security sys-
tem is disabled, the supervisor user is not recognized.

Table Bite

If the pattern in a drawing file is longer than the available length of
the cutting table, the drawing is divided into two or more table
bites. Each such bite is processed as an individual pattern and
table bites are processed sequentially from the beginning of the
drawing file to the end. The available cutting table length is deter-
mined by the Table Left and Table Right settings on the Home Tab
of the Machine Options dialog box.

Tool

Atool refers to a physical cutting, punching or marking implement
which may be attached to a tool mount of the cutting machine.
EasiCut 2.3 supports the creation of tool definitions that referto a
specific tool, that tool's mounting location on the cutting machine,
and the tool's operating parameter settings.

Tool Mount

Each tool installed on the cutting machine is attached to a tool
mount. Each tool mount includes controls that lower the tool to
the table, lift the tool from the table and rotate the tool. The num-
ber and type of tool mounts available on a cutting machine de-
pends on the type of tool head installed.

User Interface Terminal
The User Interface Terminal (UIT) is the operator control console
for the cutting machine. It is located on the tool head carriage or
gantry atthe front of the machine. The UIT includes a keypad, four
line display and a joystick.

Eastman

Over a Century of Cutting Expertise

FormE-533

17



EASTMAN

Pictorial Index,
Eagle Labeler

Labeler Gantry
L9EOOOMS

Labeler Head Options:
68-26069-1 2" Wide
68-26069-1FC 2" Wide/Fiber 3
68-26069-4 4" Wide
68-26069-4FC 4" Wide/Fiber -

Diagnostic Control

Cabinet

31-S3286-LBL
Optional Labels: =)
67-26069-4 4" x2.5", 2300/Roll, 11/32 Index &

67-26069-4R 4" x 2.5", 2300/Roll, 11/32 Index
(Removable Adhesive)
67-26069-5 4" x 1", 5500/Roll, 11/32 Index

/
67-26069-6 1" x 2", 5500/Roll, 11/32 Index L\?\\?@@\
67-26069-6R 1" x 2", 5500/Roll, 11/32 Index o

(Removable Adhesive)

Operating System
10-26075-LBL

18 FormE-533



Labeler Gantry

L9EOOOMS
ITEM PARTNO. DESCRIPTION QTY.

1 100-141 TeeFitting, 1/4" Tube 1
2 27-02996-1 1/4"AirTubing 4
3 33510216  Screw, SocketHd.#10-32x 1 4
4 410010 Washer, Flat#10 4
5 216-102 Nut, Elastic Stop#10-32 4
6 54-27027  CambDressPlate 1
7 33310210  Screw,Button Hd.#10-32x5/8 2

Gantry

Assembly

68-26218-MS

60-90 psi '

Air Supply
/ A
X-Axis
7 Cable Kit
7 K9000L-16

Y-Car
Assembly
6 68-03005

K9000L-16 Cable Kit
27-02996-1 1/4" Air Tubing () 27-02996-1 Air Line, 1/4"
31-B1013-40 AC Power Cable
31-S3340-40 I/O Cable
31-S3275-40 Serial Cable
31-26029-1 Y-Motor Power Cable

31-26030-1 Y-Motor Encoder Cable Eastman:

Over a Century of Cutting Expertise

FormE-533 19



EASTMAN

Gantry Assembly

68-26218-MS

ITEM PARTNO. DESCRIPTION
1 54-26965 RearCover
2 409-93-1 Finish Washer, Black
3 333936 Screw, Button Hd. #8-32x 3/8
4 100-17-1 BulkHead Union, 1/4" Tube
5  54-26962 Pan, Eagle Labeler
6  67-01005 DB-Screw Lock
7 333-864 Screw, Button Hd. #6-32x 1/4
8  305C8-1 Screw, BindingHd. #4-40x 1/4
9  410-060 Washer, Flat#6
10 54-C0306  CoverMountingBlocks
11 402-080 Washer, Lock#3
12 335938 Screw, SocketHd. #8-32x1/2
13 10009032 X-AxisBoard
14 20644 Nut, JamHex 1/2-20
15 100-13-7 Swivel Elbow, 1/8 npt, 1/4" Tube
16 100-184 Regulatorwith Gage
17 3351026  Screw,SocketHd.#10-32x3/8
18  410-010 Washer, Flat#10
19 100-199 Mount, Regulator
20 54-26964 Back Frame, Labeler
21 67-01053 Stop Collar
2 67-01051-1 ShockAbsorber
23 335938 Screw, SocketHd. #8-32x1/2
24 335938 Screw, SocketHd. #8-32x1/2
25 67-26181 PanduitTop
2% 67-26111 E-Chain
271  67-26178 Cable Separators
28 67-26177 Mounting Brackets, E-Chain (set)
2 211-34 Elastic Stop Nut, 1/4-20
30 33310216  Screw,ButtonHd.#10-32x 1
31 54-C0320-2 CableClamp
32  54-26055 Mounting Tube
3 333-346 Screw, Button Hd. 1/4-20x 3/8
# 2114102 Elastic Stop Nut,#10-32

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

I\J.hm—\mm—x%%%ba.?mm-x-xmm-xmm-x&&co.h.hﬁoo_\_\@@_\

PART NO.

DESCRIPTION

35 68-26217-MS Main Tube Assembly

36 54-26967
37 203-102
402-010
39 410010
40  335-102-12
41 67-26094
42 91-26008
31-27004
31-27004-2
54-26125-1
402-060
335-86-8
333-93-6
54-26416
335-86-8
54-26136
54-26409
333-86-6
31-00830
31-00831
31-00832
31-12943
31-00828
31-12628
91-26016
31-26012-11
114190
114192
114194
114191
114193
114195
335-102-8

BABRRIBIABBRIUFTRALIBBLABEEIEER

MS - Machine Size

A/R-AsRequired

Mounting Shim

Nut, Hex#10-32

Washer, Lock#10

Washer, Flat#10

Screw, SocketHd. #10-32x 3/4
Cover, Front

Decal, EasilLabeler

Power Supply, -15v/+5v/+24v
Mount& Cover, Power Supply
Frame, FrontLabeler

Washer, Lock#6

Screw, SocketHd. #6-32x 1/2
Screw, Button Hd. #8-32 x 3/8
Cover, E-Chain Side

Screw, SocketHd. #6-32x 1/2
Control Panel Support

Control Panel, EasiLabeler
Screw, Button Hd. #6-32 x 3/8
Switch Base
ContactBlockN.O.
ContactBlockN.O.

Red Stop Button

Selector Switch, Black
Yellow Button Switch

Panel Decal

LensCap, Red

Switch Actuator, Momentary
ContactBlock, spdt

Lens Cap, White

Switch Actuator, Maintain
ContactBlock, dpdt

LensCap, Green

Screw, SocketHd. #10-32x 1/2

54-26055-FC LiftBlock, FC Labeler Gantry ONLY

[tem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

20

FormE-533



| FC Labeler
ONLY

Internal Cables
31-S3205-1
31-S3204-L-(MS+6)
31-S3276
31-S3274-(MS+6)
31-S3273-(MS+6)
31-S3272-(MS+6)
)
)

31-S3271-(MS+6 (1) 27-02996-1 Air Line, 1/

( ‘.
Ss27i- FC Label
31-83270-(MS+6 v Eastman

Over a Century of Cutting Expertise

FormE-533 21



EASTMAN

Main Tube Assembly

68-26217-MS

ITEM PARTNO. DESCRIPTION QTY.
1 333-93-8S Screw, Button Hd. #8-32 x 1/2 A/IR
2 54-26133-MS+6 Main Tube Cover 1
3 67-26386-MS+6 Linear Rail 2
4  67-C0220-MS+6 Linear Rail Mount 2
5 67-12990-1-MS+6 Gear Rack, 96" 20p 1
6 54-C0411-MS+6 Rack Support 1
7 333-86-16 Screw, Button Hd. #6-32 x 1 6
8 410-060 Flat Washer, #6 6
9 31-00921 Roller Switch 3
10 211-86 Stop Nut, #6-32 6
11 54-C0305-4 Mounting Insert, Main Tube 4
12 410-010 Flat Washer, #10 8
13  335-102-6 Screw, Socket Hd. 10-32 x 3/8 8
14 91-26003 Decal, Eastman 4" Medium 1
15 70-26001 Duct, 1 x 1.5 AR
16 67-02634 Duct Cover, 1" A/R
17 211102 Stop Nut, #10-32 AR
18 70-26005 Duct, 2" Wide AR
19 70-26006 Duct Cover, 2" AR

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

ITEM PARTNO. DESCRIPTION QTY.
20 211-102 Stop Nut, #10-32 AR
21 54-C0410-MS+6 Belly Pan 1
22 333-102-6 Screw, Button Hd. 10-32 x 3/8 A/R
23 333-34-6 Screw, Button Hd. 1/4-20 x 1/4 2
24  333-1024 Screw, Button Hd. 10-32 x 1/4 A/R
25 67-26080 Duct Cover, 2 1/2" A/R
26 67-26111 E-Chain (Sold by the Foot)  A/R
27 67-26177 E-Chain Mounting Set 1
28 211-34 Stop Nut, 1/4-20 2
29 67-26178 E-Chain Cable Separators A/R
30 335-102-6 Screw, Socket Hd. 10-32x 3/8 8
31 410-010 Flat Washer, #10 8
32 335-86-12 Screw, Socket Hd. 6-32 x 3/4 A/R
33 402-060 Lock Washer, #6 AR
34 333-102-6 Screw, Button Hd.10-32 x 3/8 A/R
35 54-26961-MS  Labeler Main Tube 1
36 333-86-16 Screw, Button Hd. #6-32x1 A/R

A/R -As Required
MS - Machine Size

O
L]

27-02996-1

27-02996-2

Air Tubing, 1/4" (not shown) A/R

Air Tubing, 5/32" (not shown) A/R

[tem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

22

FormE-533



Eastman

Over a Century of Cutting Expertise

FormE-533 23



EASTMAN

Y-Car Assembly

68-03005

ITEM PART No. DESCRIPTION QTY
1 335-93-8 Screw, Socket Hd. #8-32 x 1/2 4
2 342-86-4 Setscrew, #6-32 x 1/4 2
8 54-H0232 Y-Car Backlash Plate 2
4  67-00520 Bearing, Y-Car Pulley 2
5 67-D0216-1 Snap Ring, 3/8 3
6  54-12985 Large Y-Car Pulley, 72T 1
7 342-102-5 Setscrew, #10-32 x 5/16 2
8 54-H0233 Backlash Cross Plate 1
9 54-D0267 Y-Car Drive Shaft 1
10  9063-003 1/8" Square Key 1
1 54-02934-3 Small Y-Car Pulley, 25T 1
12 342-864 Setscrew, #6-32 x 1/4 2
13 67-D0215 Y-Car Drive Belt, 113T 1
14  54-H0235 Y-Car Left Side Plate 1
15  335-93-8 Screw, Socket Hd. #8-32 x 1/2 44
16 54-H0231 Y-Car Horiz. Plate, 2nd 1
17  54-H0236 Y-Car Main Vertical Plate 1
18  335-93-8 Screw, Socket Hd. #8-32 x 1/2 2
19 67-06818 Y-Car Bearing Assembly 4

*20  31-S3205-1 Y-Car Motor w/Connector 1
21  335-93-12 Screw, Socket Hd. #8-32 x 3/4 4
22 402-080 Lock Washer, #8 4
23 342-93-3 Setscrew, #8-32 x 3/16 2

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

24
25
26
27
28
29
30
S

32
*33
34
35
36
37

ITEM PART No. DESCRIPTION QTY
54-D0214 Y-Car Motor Pulley, 15T 1
54-H0234 Y-Car Right Side Plate 1
54-H0341 Home Plate 1
54-H0230 Y-Car Main Plate 1
332-86-8 Screw, Flat Hd. #6-32 x 1/2 2
211-93 Lock Nut, #8-32 4
335-102-8 Screw, Socket Hd. 10-32 x 1/2 16
27-H0410 1/4 NPT Plug 2
333-34-6 Screw, Button Hd. 1/4-20 x 3/8 2
67-26177 E-Chain End Bracket 1
10-00904-2 Y-Axis Board 1
404-060 Lock Washer, #6 4
333-86-8 Screw, Button Hd. #6-32x 1/2 4
27-02996-1 Spacer Tubing (sold by foot) A/R

*38
39
40
41

43

44
45

68-26010 Solenoid Ass'y, 2 Station, 12v 1

100-13-3 5/32" Swivel Elbow
27-H0409 1/8 NPT Plug
100-11-2 1/4" Fitting

27-26010 2 Station Solenoid Block

2
2
1

(without Electrical Connector) 1
27-H0382-2 1 Station Replacement Solenoid
(without Electrical Connector) 1

410-010 Lock Washer, #10

2

335-102-10 Screw, Socket Hd, #10-32 x 5/82

* Not included in assembly
A/R -As Required

O
[]

27-02996-1 Air Tubing, 1/4"

27-02996-2 Air Tubing, 5/32"

AR

AR

ltem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

24

FormE-533



Eastman

Over a Century of Cutting Expertise

25

FormE-533



EASTMAN

Y-Car Assembly, Fiber Labeler

68-03005-FC

ITEM PART No. DESCRIPTION QTY
1 335-93-8 Screw, Socket Hd. #8-32 x 1/2 4
2 342-86-4 Setscrew, #6-32 x 1/4 2
3 54-H0232 Y-Car Backlash Plate 2
4  67-00520 Bearing, Y-Car Pulley 2
5 67-D0216-1 Snap Ring, 3/8 3
6  54-12985 Large Y-Car Pulley, 72T 1
7 342-102-5 Setscrew, #10-32 x 5/16 2
8 54-H0233 Backlash Cross Plate 1
9 54-D0267 Y-Car Drive Shaft 1
10  9063-003 1/8" Square Key 1
1 54-02934-3 Small Y-Car Pulley, 25T 1
12 342-864 Setscrew, #6-32 x 1/4 2
13 67-D0215 Y-Car Drive Belt, 113T 1
14  54-H0235 Y-Car Left Side Plate 1
15  335-93-8 Screw, Socket Hd. #8-32 x 1/2 44
16 54-H0231 Y-Car Horiz. Plate, 2nd 1
17 54-H0236-FC Y-Car Main Vertical Plate 1
18  335-93-8 Screw, Socket Hd. #8-32 x 1/2 2
19 67-06818 Y-Car Bearing Assembly 4

*20  31-S3205-1 Y-Car Motor w/Connector 1
21  335-93-12 Screw, Socket Hd. #8-32 x 3/4 4
22 402-080 Lock Washer, #8 4
23 342-93-3 Setscrew, #8-32 x 3/16 2

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

ITEM

24
25
26
27
28
29
30
S

32
*33

35
36
37
*38
39
40
41

43

44
45
46
47
48
49
50

PART No.
54-D0214
54-H0234-FC
54-H0341
54-H0230
332-86-8
211-93
335-102-8
27-H0410
333-34-6
67-26177
10-00904-2
404-060
333-86-8
27-02996-1
68-26010
100-13-3
100-13-7
100-11-2
27-26010

27-H0382-2

410-010
335-102-10
54-26228
333-102-10
54-26227
67-12983
335-86-10

DESCRIPTION QTY
Y-Car Motor Pulley, 15T 1
Y-Car Right Side FC Plate 1
Home Plate 1
Y-Car Main Plate 1
Screw, Flat Hd. #6-32 x 1/2 2
Lock Nut, #8-32 4
Screw, Socket Hd. 10-32 x 1/2 16
1/4 NPT Plug 2
Screw, Button Hd. 1/4-20 x 3/8 2
E-Chain End Bracket 1
Y-Axis Board 1
Lock Washer, #6 4

Screw, Button Hd. #6-32x 1/2 4
Spacer Tubing (sold by foot) A/R
Solenoid Ass'y, 2 Station, 12v 1
5/32" Swivel Elbow 2
1/4" Swivel Elbow 2
1/4" Fitting 1
2 Station Solenoid Block

(without Electrical Connector) 1

1 Station Replacement Solenoid
(without Electrical Connector) 1

Lock Washer, #10 2
Screw, Socket Hd, #10-32 x 5/8 2
Cylinder Mount Bracket 1
Screw, Button Hd. #10-32 x 5/8 3
FC Linear Rail 2
Linear Bearing 2

Screw, Socket Hd. #6-32 x 5/8 6

* Not included in assembly
A/R -As Required

O
L]

27-02996-1

27-02996-2

Air Tubing, 1/4" AR

Air Tubing, 5/32" AR

ltem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

26

FormE-533



FC Down Cylinder

Eastman

Over a Century of Cutting Expertise

27

FormE-533



EASTMAN

Labeler Head Common Parts

ITEM PART No. DESCRIPTION QTY

1 67-26070-1 Cover, Labeler Head 1

67-26070-1FC Cover, FC Labeler Head 1
2 333-102-8S Screw, Button Hd. #10-32x 1/2 3
3 409-99-1 Finish Washer, #10 3
4 91-26008 Decal, EasiLabeler 1
5 11-1916 Screw, Nylon #4-40 x 3/8 8
6 10-26044-1 Mini Drive Board 1
7 10-26043-1 Labeler Interface pcb 1
8 335-93-8 Screw, Socket Hd. #8-32 x 1/2 2
9 11-1970 Spacer, Nylon 3/16 Long 8
10  54-26429 PCB Mounting Plate, Labeler 1
1 54-26418 Standoff, Long 1

54-26418-FC  Standoff, Long, (FC Only) 1
12 342-93-20 Setscrew, #8-32 x 1.25 2
13 54-26029-2 Shock Stop, Long 1
14 6526013 Collar, Stop 4
15 342-1024 Setscrew, #10-32 x 1/4 4

16 54-26060 Stop Plate, Long, Micro Switch 1
17 335-102-14 Screw, Socket Hd. #10-32 x 7/84
18  333-102-8S  Screw, Button Hd. #10-32x 1/2 2

19  54-26417 Standoff, Short 2
20  335-102-10 Screw, Socket Hd. #10-32 x 5/81
21 54-26029-3 Shock Stop, Short 1

22  54-26060-1 Stop Plate, Short, Micro Switch 1

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

ltem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

28

FormE-533



Cable Harness (not shown)
31-26169-1 Power Cable Assembly
31-26170-1 RS232 Cable Assembly

Eastman

Over a Century of Cutting Expertise

FormE-533 29



EASTMAN

2" Labeler Head Assembly

68-26069-1

ITEM PARTNO. DESCRIPTION

1 54-26053 Label Roll Stop Disc

2 9060-005 ShaftCollar, 5/8".d.

3 67-26110 Bushing, 5/8"i.d.

4 54-26026 Label PaperHub

5 11-1978 Screw, Nylon#10-32x 3/8

6  54-26027 Roll Adjust Bracket

7  333-86-6 Screw, Button Hd. #6-32x 3/8

8 54-26033-2 SpoolStud

9  31-26181 Motor, Take-up, 24vdc

10 3351026  Screw,SocketHd.#10-32x3/8

11 54-26223-4  MotorMounting Plate, Labeler

12 54-26032 Standoff, Labeler Motor

13 54-26034-2 TakeupClutch

14 335-102-8  Screw, SocketHd.#10-32x1/2

15 54-26042-3 BackPlate, Labeler

16 410-010 Washer, Flat#10

17 402-010 Washer, Lock#10

18  320-102-32  Screw, BindingHd.#10-32x2

19 632-32 RetainingRing, .50 External

20 54-26038-2 Take Up Spool Shaft

21 9020-0203  Bearing,.50i.d.
631-88 RetainingRing, 1.5 Internal
65-26018 SpringWasher, .50i.d.
54-26362-2  Bearing Block Stop
511-6-28 RollPin,.187 x1.75Long
54-26030-2 Take Up Spool
54-26031-2  Spring Clip, Label Wrap
9060-005 ShaftCollar, 5/8".d.
54-26035-8 GuidePin
335-102-10  Screw, SocketHd.#10-32x5/8
402-010 Washer, Lock#10
410-010 Washer, Flat#10
335-34-10  Screw, SocketHd. 1/4-20x5/8
335102-8  Screw, SocketHd.#10-32x1/2
332-34-12  Screw, FlatHd. 1/4-20x 3/4
81-00002 Laser Diode Pointer
54-H0403-1  Pointer Mount
335-93-8 Screw, SocketHd. #8-32x 1/2
67-26071 Cover, Printer
333-934 Screw, Button Hd. #8-32x 1/4

EB8B8IL8RBVBBLIBBINIRRIN

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTy.

S |, [ U U W GG @ ) @ > T ) SR NI |, JRNIE CRi U U N Wy N, B G I N SO SO SN N 5 U S |\, RGN ) B S RSO IR G B G

ITEM PARTNO. DESCRIPTION

4
42

NIANISBBIAFIRRXBIRBEBLIFZRARBISAEEEISEGERE

ot

S e

54-260454  Printer Side Plate

54-26047-3  Printer Top Plate

54-26035-7  Guide Pin, Short

9060-005 ShaftCollar,5/8"i.d.

11-1927 Spacer, 3/4"

31-26165-EC3 Printer Control Board
313-86-16  Screw, Round Hd.#6-32x1
9042-107 Bushing, Labeler CarBase
54-26041 Printer CarBase

9060-004 ShaftCollar, 1/2"i.d.

333934 Screw, ButtonHd. #8-32x 1/4
54-26212 Skid Plate

335-93-8 Screw, SocketHd. #8-32x 1/2
332-102-8  Screw, FlatHd.#10-32x1/8
54-26216 Quick Release Pin, Roller
9042-118 Bushing, 1/4"i.d.

54-26050 Roller Mounting Bracket
54-26049 LabelRoller

54-26051 Roller/Cylinder Mount
54-26036 PeelBar, Labeler

20C13-109  Screw, BindingHead#4-40x3/16
54-26046-3  PrinterMounting Plate
67-26060-1  Label Printer

335-77-6 Screw, SocketHd. #3-48x 3/8
67-26075-1 Rod Clevis

PM-125 Spacer, Black Nylon

67-26074 Down Cylinder, Labeler
100-13-3 5/32" Swivel Elbow

335938 Screw, SocketHd. #8-32x 1/2
335-93-8 Screw, SocketHd. #8-32x 1/2
335-93-8 Screw, SocketHd. #8-32x 1/2
335-102-8  Screw, SocketHd.#10-32x1/2
54-26037-2  Printer Car Stud

9060-021 ShaftCollar,.25i.d.

54-26054 Cylinder Standoff, Labeler
91-26062 Decal, Printer Threading
402-060 Washer, Lock#6

90010001  SpacingWasher, Nylon

a)
2

N B 2 a2 PNDPNDNDPNNDDNLCNN D WA O N DN RN, NE A, PR

[tem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

30

FormE-533



ON
"Rl Rulul" 1P

12345678

Printer Control Board
Dip Switch Settings

See page 18 for Label Options

| | 5/32" Air Tubing 27-02996-2

Eastman

Over a Century of Cutting Expertise

FormE-533 31



EASTMAN
4" Labeler Head Assembly

68-26069-4

ITEM PARTNO. DESCRIPTION
1 54-26053 Label Roll Stop Disc
2 9060-005 ShaftCollar, 5/8"i.d.
3 6726110 Bushing, 5/8"i.d.
4  54-260264 LabelPaperHub,4"
5 11-1978 Screw, Nylon#10-32x 3/8
6 54-260274 Roll AdjustBracket, 4"
7  333-86-6 Screw, Button Hd. #6-32 x 3/8
8 54-260334 Spool Stud,4"
9 31-26181 Motor, Take-up, 24vdc
10 3351026  Screw, SocketHd.#10-32x3/8
11 54-26223-4  MotorMounting Plate, Labeler
12 54-26032 Standoff, Labeler Motor
13 54-26034-2 TakeupClutch
14 335-102-8  Screw, SocketHd.#10-32x1/2
15  54-260424 BackPlate, Labeler,4"
16 410-010 Washer, Flat#10
17 402-010 Washer, Lock#10
18  320-102-32  Screw, BindingHd. #10-32x2
19 632-32 RetainingRing, .50 External
20 54-260384 Take Up Spool Shaft, 4"
21 90200203  Bearing,.50i.d.
2 63188 RetainingRing, 1.5 Internal
23 6526018 SpringWasher, .50i.d.
24 54-26362 Bearing Block Stop, 4"
25 511-6-28 RollPin,.187x1.75Long
26 54-260304 TakeUpSpool, 4"
27 54-260314  Spring Clip, Label Wrap, 4"
28 9060-005 ShaftCollar, 5/8"i.d.
29 54260356 GuidePin,Long, 4"
30 335102-10 Screw, SocketHd.#10-32x5/8
31 402-010 Washer, Lock#10
32 410010 Washer, Flat#10
33 3353410  Screw, SocketHd. 1/4-20x5/8
34 3351028  Screw, SocketHd.#10-32x1/2
3B 3353412  Screw, SocketHd. 1/4-20x 3/4
36  81-00002 LaserDiode Pointer
37 54-H0403-1 PointerMount
38 335938 Screw, SocketHd. #8-32x 1/2
39 67-260714 Cover, Printer, 4"
40 333934 Screw, Button Hd. #8-32x 1/4

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTy.

QUL |\, R U WL L S U @ ) T > Tl ) JRESE N |\, JPUIE Uit Ui U W Wy B N S U W SO SO SN Uy ', S G AL N\, RS GRS e ) RIS I G IR | B |\ RS

ITEM PARTNO.

4
42

NIARNIZIBBIAIIRRBIRABEBLIFRARBIBAESEEISERS

3 o

833X

B X

54-26045-4
54-26047-4
54-26035-5
9060-005
11-1927

DESCRIPTION
Printer Side Plate
Printer Top Plate, 4"
Guide Pin, Short, 4"
ShaftCollar, 5/8"i.d.
Spacer, 3/4"

31-26165-EC3 Printer Control Board

313-86-16
9042-107
54-26041-4
9060-004
333-934
54-26212-4
335-93-8
332-102-8
67-261714
9042-118
54-26050
54-26049-4
54-26051
54-26036-4
20C13-109
54-26046-4
67-26060-4
335-77-6
67-26075-1
PM-125
67-26074
100-13-3
335-93-8
335-93-8
335-93-8
335-102-8
54-26037-4
9060-021
54-26054
91-26062-1
402-060
9001-0001
335-81-8S
335-86-10
54-26478
54-26427

Screw, Round Hd. #6-32x 1
Bushing, Labeler CarBase
Printer CarBase, 4"
ShaftCollar, 1/2"i.d.

Screw, Button Hd. #8-32x1/4
Skid Plate, 4"

Screw, SocketHd. #8-32x1/2
Screw, FlatHd.#10-32x1/8
Quick Release Pin, Roller, 4"
Bushing, 1/4"i.d.
RollerMounting Bracket
LabelRoller,4"
Roller/Cylinder Mount
PeelBar, Labeler,4"

Screw, Binding Head #4-40x 3/16
PrinterMounting Plate, 4"
Label Printer, 4"

Screw, SocketHd. #3-48 x 3/8
Rod Clevis

Spacer, Black Nylon

Down Cylinder, Labeler

5/32" Swivel Elbow

Screw, SocketHd. #8-32x1/2
Screw, SocketHd. #8-32x1/2
Screw, SocketHd. #8-32x1/2
Screw, SocketHd.#10-32x1/2
Printer Car Stud, 4"
ShaftCollar, .25i.d.

Cylinder Standoff, Labeler
Decal, Printer Threading
Washer, Lock#6

Spacing Washer, Nylon
Screw, SocketHd. #4-40x1/2
Screw, SocketHd. #6-32x 5/8

Mounting Bracket, Label Path Deflector

Label Path Deflector

3

S A RPN DNDS A A A aOaOhNDPNNDPNNDNNDN AT N Y2 WA AN D BB C DO NDEAADPEDND A

[tem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

32

FormE-533



ON

i~ Rull= RN

12345678

Printer Control Board
Dip Switch Settings

See page 18 for Label Options

|| 5/32" Air Tubing 27-02996-2

Eastman

Over a Century of Cutting Expertise

FormE-533 33



EASTMAN

2" Labeler Head Assembly with Fiber Option

68-26069-1FC

ITEM PARTNO. DESCRIPTION

1 54-26053 Label Roll Stop Disc

2 9060-005 ShaftCollar, 5/8"i.d.

3 67-26110 Bushing, 5/8"i.d.

4 54-26026 Label PaperHub

5 11-1978 Screw, Nylon#10-32x 3/8

6  54-26027 Roll Adjust Bracket

7 333-86-6 Screw, Button Hd. #6-32x 3/8
8  54-26033-2 Spool Stud

9 3126181 Motor, Take-up, 24vdc

10 3351026  Screw,SocketHd.#10-32x3/8
11 54-26223-4  MotorMounting Plate, Labeler
12 54-26032 Standoff, Labeler Motor

13 54-26034-2 TakeupClutch

14 335-102-8  Screw, SocketHd.#10-32x1/2
15 54-26042-3FCBack Plate, FC Labeler

16 410-010 Washer, Flat#10

17 402-010 Washer, Lock#10

18  320-102-32  Screw, BindingHd.#10-32x2
19 632-32 RetainingRing, .50 External
20 54-26038-2 TakeUp Spool Shaft
21 9020-0203  Bearing, .50i.d.

631-88 RetainingRing, 1.5 Internal
65-26018 Spring Washer, .50i.d.
54-26362-2  Bearing Block Stop

511-6-28 RollPin,.187x1.75Long
54-26030-2 Take Up Spool

54-26031-2  Spring Clip, Label Wrap
9060-005 ShaftCollar, 5/8"i.d.
54-26035-8  GuidePin

341-4-12 Screw, SocketHd.4mx 12mm
54-26151 AirCylinder, FC Labeler
100-11-2 1/4" nptFitting, 1/4" Pushon
335-34-10  Screw, SocketHd. 1/4-20x5/8
335-102-8  Screw, SocketHd.#10-32x1/2
332-34-12  Screw, FlatHd. 1/4-20x 3/4
81-00002 LaserDiode Pointer
54-H0403-1  Pointer Mount

335-93-8 Screw, SocketHd. #8-32x 1/2
67-26071 Cover, Printer

333934 Screw, Button Hd. #8-32x1/4

EB8BLLIRIBLIBBINBRRIN

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTYy.

AR AN D N, PN NN, 2D PR ,C WO ,CP RO NN, DO LD W, NN -

ITEM PARTNO. DESCRIPTION

4
42

BIIISFININIIBIYIRAIRBIABEEIYISALBBABEERNEEGRS

54-260454  Printer Side Plate

54-26047-3  Printer Top Plate

54-26035-7  Guide Pin, Short

9060-005 ShaftCollar, 5/8"i.d.

11-1927 Spacer, 3/4"

31-26165-EC3 Printer Control Board
313-86-16  Screw, Round Hd. #6-32x 1
9042-107 Bushing, Labeler CarBase
54-26041 Printer CarBase

9060-004 ShaftCollar, 1/2"i.d.

333934 Screw, Button Hd. #8-32x1/4
54-26212 Skid Plate

335938 Screw, SocketHd. #8-32x 1/2
332-102-8  Screw, FlatHd.#10-32x1/8
54-26216 Quick Release Pin, Roller
9042-118 Bushing, 1/4"i.d.

54-26050 Roller Mounting Bracket
54-26049 LabelRoller

54-26051 Roller/Cylinder Mount
54-26036 PeelBar, Labeler

20C13-109  Screw, BindingHead#4-40x 3/16
54-26046-3  PrinterMounting Plate
67-26060-1  LabelPrinter

335-77-6 Screw, SocketHd. #3-48 x 3/8
67-26075-1 RodClevis

PM-125 Spacer, Black Nylon

67-26074 Down Cylinder, Labeler
100-13-3 5/32" Swivel Elbow

33593-8 Screw, SocketHd. #8-32x1/2
33593-8 Screw, SocketHd. #8-32x1/2
335938 Screw, SocketHd. #8-32x 1/2
335-102-8  Screw, SocketHd.#10-32x1/2
54-26037-2  Printer Car Stud

9060-021 ShaftCollar, .25i.d.

54-26054 Cylinder Standoff, Labeler
91-26062 Decal, Printer Threading
402-060 Washer, Lock#6

90010001  SpacingWasher, Nylon
54-26152 JamNut, 5/8-18

203-37 JamNut, 5/16-24

a)
2

S AN DR O NN _,CN ,C WA, OO DN RN, NN, NDE A, PPN

[tem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

34

FormE-533



| ] 5/32" Air Tubing 27-02996-2
(1) 1/4" Air Tubing 27-02996-1

Eastman

Over a Century of Cutting Expertise

FormE-533 35



EASTMAN

4" Labeler Head Assembly with Fiber Option

68-26069-4FC

ITEM PARTNO. DESCRIPTION

1 54-26053 Label Roll Stop Disc

2 9060-005 ShaftCollar, 5/8"i.d.

3 67-26110 Bushing, 5/8"i.d.

4 54-26026-4 LabelPaperHub,4"

5 111978 Screw, Nylon#10-32x 3/8

6 54-260274 Roll AdjustBracket, 4"

7  333-86-6 Screw, Button Hd. #6-32 x 3/8

8  54-260334  SpoolStud,4"

9 31-26181 Motor, Take-up, 24vdc

10 3351026  Screw,SocketHd.#10-32x3/8

11 54-262234  MotorMounting Plate, Labeler

12 54-26032 Standoff, Labeler Motor

13 54-26034-2 TakeupClutch

14 3351028  Screw, SocketHd.#10-32x1/2

15 54-26042-4FCBack Plate, Labeler,4"FC
410-010 Washer, Flat#10
402010 Washer, Lock#10
320-102-32  Screw, BindingHd.#10-32x2
632-32 RetainingRing, .50 External
54-260384  Take Up Spool Shaft,4"
9020-0203  Bearing, .50i.d.
631-88 RetainingRing, 1.5Internal
65-26018 Spring Washer, .50i.d.
54-26362 Bearing Block Stop, 4"
511-6-28 RollPin,.187 x1.75Long
54-260304 Take Up Spool, 4"
54-26031-4  Spring Clip, Label Wrap, 4"
9060-005 ShaftCollar, 5/8"i.d.
54-26035-6  GuidePin,Long, 4"
341-4-12 Screw, SocketHd.4mx 12mm
54-26151 AirCylinder, FC Labeler
100-11-2 1/4" nptFitting, 1/4" Pushon
335-34-10  Screw, SocketHd. 1/4-20x5/8
335-102-8  Screw, SocketHd.#10-32x1/2
335-34-12  Screw, SocketHd. 1/4-20x 3/4
81-00002 LaserDiode Pointer
54-H0403-1  Pointer Mount
335-93-8 Screw, SocketHd. #8-32x 1/2
67-260714  Cover, Printer, 4"
333934 Screw, ButtonHd. #8-32x 1/4

EB8EUBRRBEBILLEBBIIBERNBRRRB s3>

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTYy.

B AN D a0, N a0 a NN, DDA DN 2D A DECOC N LD W, DNDN

ITEM PARTNO.

4
42

RBRBXBIIIFGHRINIIBBIYAIBRARBIBIABBBUZRRICLABEEIEERS

54-26045-4
54-26047-4
54-26035-5
9060-005
11-1927

DESCRIPTION
Printer Side Plate
Printer Top Plate, 4"
Guide Pin, Short, 4"
ShaftCollar, 5/8"i.d.
Spacer, 3/4"

31-26165-EC3 Printer Control Board

313-86-16
9042-107
54-26041-4
9060-004
333-934
54-26212-4
335-93-8
332-102-8
67-261714
9042-118
54-26050
54-26049-4
54-26051
54-26036-4
20C13-109
54-26046-4
67-26060-4
335-77-6
67-26075-1
PM-125
67-26074
100-13-3
335-93-8
335-93-8
335-93-8
335-102-8
54-26037-4
9060-021
54-26054
91-26062-1
402-060
9001-0001
335-81-8S
335-86-10
54-26478
54-26427
54-26152
203-37

Screw, Round Hd. #6-32x 1
Bushing, Labeler CarBase
Printer CarBase, 4"
ShaftCollar, 1/2"i.d.

Screw, Button Hd. #8-32x1/4
Skid Plate, 4"

Screw, SocketHd. #8-32x1/2
Screw, FlatHd.#10-32x1/8
Quick Release Pin, Roller, 4"
Bushing, 1/4"i.d.
RollerMounting Bracket
LabelRoller,4"
Roller/Cylinder Mount
PeelBar, Labeler,4"

Screw, Binding Head #4-40x 3/16
PrinterMounting Plate, 4"
Label Printer, 4"

Screw, SocketHd. #3-48 x 3/8
Rod Clevis

Spacer, Black Nylon

Down Cylinder, Labeler

5/32" Swivel Elbow

Screw, SocketHd. #8-32x1/2
Screw, SocketHd. #8-32x1/2
Screw, SocketHd. #8-32x1/2
Screw, SocketHd. #10-32x1/2
Printer Car Stud, 4"
ShaftCollar, .25i.d.

Cylinder Standoff, Labeler
Decal, Printer Threading
Washer, Lock#6

Spacing Washer, Nylon
Screw, SocketHd. #4-40x1/2
Screw, SocketHd. #6-32x 5/8

Mounting Bracket, Label Path Deflector

Label Path Deflector
JamNut, 5/8-18
JamNut, 5/16-24

3

S A A A RPN DNDDS A A aOPDPDPNDDPNNDNACND D WA AN N AaaPlENDACNNDN A, AAOaNDDE AP A

36

FormE-533



See page 18 for Label Options

|| 5/32" Air Tubing 27-02996-2
() 1/4" Air Tubing 27-02996-1

Eastman

Over a Century of Cutting Expertise

FormE-533 37



EASTMAN

Labeler Diagnostic Cabinet

31-S3286-LBL
ITEM PARTNO. DESCRIPTION QTY.

1 54-26504 Cabinet Top 1
2 68-26096-2 Rear Panel Ass'y (220v/3ph) 1
8 54-26875-1 Labeler Panel 1
4 91-26049 Decal, Labeler Panel 1
5  333-93-6 Screw, #8-32 x 3/8 4
6 54-26499-28 28" Cross Member 4
7  368-14-16 Self Tap Pan HD. #14 4
8 402-34 Washer, Lock 1/4 4
9 67-26380 Angle Mounting Bracket 4
10 67-26382 Panel Fastener 16
11 54-26509-39 36" Up-right Member 4
12 67-26377 Door Fastening Block 4
13 54-26499-22 22" Cross Member 2
14  67-26379 Sealing Lip, Door 15
15  54-26538 Hinge Cross Member 2
16 206-38 Nux, Hex 3/8 4
17  67-26384 Swivel Caster 4
18  68-26108 Frame Assembly, Cabinet 1
19  68-26094 Static Gantry E-Plate Assembly 1
20 68-26105-2 Conveyor, Bottom Panel Ass'y 1
21 54-26508 Front Panel, Static

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

ITEM PART No.
22  31-26331
23  67-26378
24 67-26381
25  54-26510
26 203-86
27 402-060
28  31-03012-2
29  91-26002-W
30 91-26033
31  68-26095-2
32  31-00900-1
33  402-060
34  203-86
35  31-00906
36  31-12986
37 31-00739
38  31-00903
39  31-00818
40  31-00819

DESCRIPTION

Switch, Green Selector
Panel Seal

Panel Side Cover

Top Panel, Static

Nut, Hex #6-32

Washer, Lock #6

Servo Amp, Labeler

Decal, Small Logo

Decal Sheet, Complete Set
Conveyor E-Plate Assembly
Opto 22 Board, Universal
Washer, Lock #6

Nut, Hex #6-32

Opto Output Module

Screw Terminal, STC-50W
8" Din Mounting Rail

Opto Input Module

Relay Socket

Relay, dpdt 12vdc 8pin

3

N w -

A A W A NOON-D AN

ltem numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

38

FormE-533



Eastman

Over a Century of Cutting Expertise

FormE-533 39



EASTMAN

40 FormE-533



MULTIFUNCTION BOARD ASSEMBLY SCHEMATIC/WIRING.
THIS BOARD IS MOUNTED INSIDE THE PC ASSEMBLY

FOR DETAILED SCHEMATIC OF MULTIFUNCTION CARD,
REFER TO SCHEMATIC: 10-00900-02

100-PIN RIBBON CABLE PC BRACKET ASSEMBLY

JUMPER TO MOTION CONTROL BOARD INPUT/0UPUT
/ 31-51009 31-S1017 TO GANTRY X-PAN
MACHINE 1/0
MULTIFUNCTION CARD 10-00900-02A CABLE: 31-S1023-CL
(See Page 3)

w5 Bl
Standard Dutput - [HI2V Returs

@ev Returr

I o v
Isolated Input -
O -
(s o270 |
{isontas rout
S S I v =2 2]
loated bout
T g 7
= R )
[Erergemey OFF 7} 1|
Eoates vor ' [ievwam
Erergency Stop  + Z
oates out” £l
oo S T
e gt - =
Sole nc nsor 2 + Ell
Toated vont - £l
oo e T+ =
L LS| Stoniars tutout | v | E3
| g | &
e [} LT o ot )
s Solardd 3 T ]
o tutout | o - |
e T Y R
F=41] [FET=AT} Be Stondard Dutput - TPV Ratar -
Vo S
(MET- Brt I6. Standard Dutput I8V Retur 7
Toot Saerol
(FET Bit 32 Standard Output - HIBV Returs
b3t Ercods Seden 620
e L ErEam s
r 1 3 T
LS 2 Froseurs § 1 — v 1)
Gpat © " a-emna—
S mveeso] 10 CONVEYOR E-BOX
s REMOTE 1/0
YD o0y | il Trgper T ETE Blaco |
por 0 Isonted bput - e CABLEI 31-26031
or o1 [pre ——— - S i
O T T (o et 1] (See Poge 5)
S, [ Ot Tore |27 )
TS Tnput 2 Isolated Input -
T (B oy OS]
R O I I o - -
o ST T
Fort © AN St doout | T CAITEY |
prput_{an si2 Tripper Soerod T e |
e e PO =TS Dout 1 1 Storoara Output_- [ {2V o | |
Tt |
el 12 ) DB e = Bl AR |
PeaffL 20 Eoton oupuc ] ] o !
ool
e TN b BE™ |
sl a2 e a3 !
R anrzaal S !
e 26380 e T T !
tnton Dutgut o copvevoe|
Py B 2768 TS g 7} ooted Duipet -] % |
) |
|
yAm e
|
et e ! 1Pl 15V Rl i
‘
I
e E-STOP CIRCUIT - SIMPLE VIEW
B2CSECLN0). DFFerantial Reclever L e -
Fars o8t 0o o EefocT |
t i Forvarir ]
[P g Bt e n Torvard- e |
ot 00 : i PC BRACKET
Vi 51
B 00 nés VSvE- e %ASSEMBLY
e 1 31-26032
SYNCH. !
i
5 Encosars B a8
Zes o
ooter ocar ir—JiED e
T
Cocoter 40
Dot 2
et 3
Focoiar frger
o e
Encoor bt o
S RS TD GANTRY X-AXIS
e niper [ IMOTOR ENCODERS
gfgj : - Eax Gerenl CABLE 31-S1020-CL
an e R Gom] (See Page 4)
E Encoder Indext Ha—
P4 e
e
o= Do 1> |
~ =3 et |
= Erioior & |
—_ Esior it |
w : Encoder_Ingex—
= Q v S o
h
tlo U [Ever 133 I
X vese B 1o
o E V&
M Fout T
Sa (i, o = T0 £-BOX
AT |
5 E xe raut e g ot IOV S o AMPLIFIER 1/0
v vese Loclated nput__- ! we 1CABLE 31-B1021-10
Ve el
_OO 3 Y Foutt Vae TR T Hi| (See Poge 2)
T Vi ot |
- W Vs REFERENCE
o = Z Foult Z i Tt T HIEY Suel] DRAWINGS!
= C o 31-9000-07-1
| 31-9000-01
~N @ |
g ]
=.
5 \ JI/J2 - PC ISA Bus Connector | E &

Over a Century of Cutting Expertise

FormE-533 41



EASTMAN

"

SEc

70 PC
AMPLIFIER I/0
CABLE!
31-B1021-10
(See Page 1

TO MAIN GANTRY
HALL SENSORS
CABLE! 31-Bl0l6-CL
(See Page 3)

imnaRann|

innanil

]

LR QT
FALLT OUT

OTDR &
HOTOR B
HOTOR ©

<
B
=
%

v
SIAL @
1

REF IV

R
-TACH IV

VEL NN ouT
CURR MON D1

Y HALL U7

AL L
HALL 2
HALL 3
=
FadLT 0T
re TO MAIN GANTRY
oroe MOTOR CABLES
- (See Page 4
Z avp
gy o |

ME

AMPLIFIER 170
PC ASSEMBLY! 10-00901-02

(o) (o)

\ .
= Uj CAPACITIRS 100004 aﬁ,[ "
B

i3
T
T
3
r
o
i

R
T

Mn

El

The Labeler Y-Car Motor runs n the Opposita Dirsction

From the Stondard Y-Cor Notor due to It locatlon on
the gantry tuse. To correct ony

nation problens, micy surs the Lobalar 1

Wiring conforre <0 the fibla below

POVER SUPPLY ASSEMBLY
-0

DETAILED SCHEMATIC: 10-00902

[N

110V AC
31-B1013-CL
|

Totor 1
Totor

o s TO LABELER GANTRY
TO CONVEYOR s ¢ MOTOR CABLES

£-BOX Y
LABELER AMP - - LABELER awp (See Page 7)

1/0 SIGNALS = AR e POWER

CABLE31-26031 b CABLE
(See Page 5 e ] B 3) 59|

NVEYDR E-20K BAK

1
5 [BFEE B 85 [
N s E 5B
“W—x =
EREEFSiERozARES
- g§ g8
i
i

¥

e sty
[T [VELLOV Glack)|
[

HALL/ENC
s CABLE
31-26030-1

il
3
2
H
11T

(£302Z°€1-0006-1€) "ON
juLd anjg weabeiq Bullpp

ST E
8
[T

73106422235
Arghenol

42 FormE-533



GANTRY “X° PAN -
3P/F 3PN 31-53001-MS i MAIN PEI\«/EFZ‘ _
7O 110V AC 43 ok : T |
31-B1013-CL —). T
— LB
(= o o =
;gp?c SERIAL E e 5| 3i-ee03s o Anzeen ]
Ennenas!
31-S1005-CL == ]
X-AXIS PC ASSEMBLY 10-009503-02 LS P e 4 12
OPERATOR SIDE FRAME
AND CONTROL PANEL
N
”
2
B
} - |
} |
M + | NON-OPERATOR
o | SIDE COVER
* |
T |
T I
E I
”‘ 54 F:\n_?]itx Unit
=
3 [
ATRT AT . st s
T ;:g e oz ‘ %
‘ = 4] [Sheld o
7 4 PNy Ut 2| e v Yt 2
1 e [ nan-tpétator stie
4 - e COMPONENTS FOR MOTOR LIMIT
‘ e @ rone AND HOME SWITCH WIRING
] s [ perator Ste 31-53002-MS
1 L s
e
7 (S0}
: o sk @ fone
} — Narr lperator Sile
4 o= —"
= (e
1 | poratsrse
1 L '
70 PC L Pressure Regulutor
MACHINE 1/0 o i ‘
CABLE 1 31-S1023-CL e
(See Page 1D T 4 4 P I Satety Lot | e sie o Mot Tptiond
} 144 e e sage tn ter o
1 i — 5 . HOUR
t g — e _‘““
] 41t 4 Pla TE Grloper s e CE1SPUL Cprony (rper Velve
1 R — e = A
1 Eﬁ s i J
e
Y-AXIS PC ASSEMBLY 10-00904-02
i 7 HOME
&
Sevs 7
T o
— e
| L
— B
S} SENS 2
=
= e
s MTE=S e
| T SENS 3
— — s
- | e
= sevs
— =
o
10 PC LR ‘
MOTOR ENCODERS % s
CABLE' 31-S1020-CL = e
=l
(See Page 1) coss we
T-si020-CL a-simo-0 |DB-25F 12V Ratura
Setgar G poisen 8306 Jg" 29 D15 olonen T
: - = o
T =
) = 3
= - rmor
A
= e
=
o
T}
-
—
=
=
o=
© 3 |
—_— 5 70 E-BOX
«Da MOTOR HALL SENSORS ‘
. CABLE' 31-B1016-CL
© O (See Page 2) ” ‘
8 Q REFERENCE 0 somees S0 | I
« DRAWINGS! o T
(= 31-9000-07-1 [
L) 31-9000-01 MOTOR POWER
3 AND FEEDBACK
w3 o WIRING
w W a SEE PAGE 4
c =
~N @ T T
~— Tl ¢
0 Lot
= Hi

Over a Century of Cutting Expertise

FormE-533 43



EASTMAN

FLEX CABLE / CONNECTOR VERSIONS

TO0 E-BOX
X MOTOR POWER

CABLE' 31-Bl0e2-TL
31-26210-CL (FLEX>
(See Page 2
ALSO DRAWINGS:
31-9000-07-1
31-9000-01

TO PC
MOTOR ENCODERS
CABLE: 31-S1020-CL
(See Page D

TO E-BOX
HALL SENSORS
CABLE! 31-Bl1016-CL
(See Page 2)
SEE DRAWINGS!

31-9000-07-1
31-9000-01

TO E-BOX
Y/Z MOTOR POWER
CABLE: 31-B1019-TL
31-26211-CL (FLEXD
(See Page 2
ALSO DRAWINGS:
31-9000-07-1
31-9000-01

[z
[BLAE

[EBvve
=

(camuian

GANTRY "X PAN

31-53269-#5

X AXIS ASSEMBLY
10-00903-02

X1 MOTOR

OPERATOR SIDE
HALL / ENCODER

CONNECTION
(See Page 3)

Xe MOTOR
NON-OP SIDE

HALL / ENCODER

CONNECTION
(See Page 3

Y MOTOR

HALL / ENCDDER

CONNECTION
(See Page 3)

Z MOTOR

HALL / ENCODER

CONNECTION
(See Page 3)

[ ]

X MOTOR ASSEMBLY 31-03011

b
=3

Litle
(1= T T

%
2

[NRRRRNRRRNARY

Ly
1 [ITTF BT

31-53206-MS.

3

GEEES

[ L

il

L

LHJ»\Jz\x\r\,‘ik\:im\im\u\n\ul)\

[T]

[RUNRRRREARNEARD!

[ARARARARNRARANINN

-
|

TO0 E-BOX
X MOTOR POWER

CABLE' 31-Bl022-TL
31-26210-CL (FLEXD
(See Page &)
ALSO DRAWINGS:
31-9000-07-1
31-9000-01

TO PC
MOTOR ENCODERS

CABLE: 31-S1020-CL

(see Page

TO E-BOX
HALL SENSORS

CABLE! 31-Bl0l6-CL

(See Page 2>
SEE DRAWINGS:
31-9000-07-1
31-9000-01

TO E-BOX
Y/Z MOTOR POWER
CABLE! 31-B1019-TL
31-26211-CL (FLEX>
(See Page 2>
ALSO DRAWINGS:
31-9000-07-1
31-9000-01

HARD-WIRED VERSIONS

GANTRY "X“ PAN

Motor Pover

(721
VAT

frien)
a1}

[GREEREL

X AXIS ASSEMBLY
10-00903-02 a1

X1 MOTOR
OPERATOR SIDE
HALL / ENCODER
CONNECTION

bicopies
fags  See Poge 3

X2 MOTOR
, NON-OP SIDE
HALL / ENCODER
CONNECTION
(See Page 3)

AL

[SENSTR

[DB-25F
23

Y MOTOR

HALL / ENCODER
a CONNECTION
(See Page 3

Z MOTOR
HALL / ENCODER
CONNECTION
(See Page 3)

Extension
> Belden 9367

X MITIR (31-0301D

[ T

L L E

[ L

LT L

Wiring Diagram Blue Print
No. (31-9000-13, 4 of 7)

FormE-533

44



Eastman

Over a Century of Cutting Expertise

CONVEYOR AMPLIFIER
= Fiiises Aanns B = TO CONVEYOR MOTOR  CONVEYOR MOTOR
iR FELTTT crtet t ﬂméw MOTOR POVER 31-26125
AC POWER IN e wlod T CABLE! 31-26029-MD
e = e HH
[
n prH H TO CONVEYOR MOTOR  CONVEYOR MOTOR
e 1 ] HALL/ENCODER 31-26125
o = =li= CABLEr 31-26030-MD
o o —L
Roon Cabls - 71-0e523 o o — L Conveyor Speed Related Numbers
W W REGULAR MEDIUM HIGH
E- BOX ASSEMBLY 31-26026 31-26026-MD 31-26026-HS
GREEN = ¢ WITH LABELER ) - 31-26026-MD-LBL -
jenflcn| CONVEYOR NOTOR 31-03018 31-26125 31-26121
= i POWER CABLE 31-26029 31-26023-MD 31-26023+HS
T EnREn| TO GANTRY E-BOX ENCODER CABLE 31-26030 31-26030-MD_ | 31-26030-HS
we fH LABELER AMP /0
pi—l CABLEr 31-26031
w\wﬁ el (See Page 2)
TO COMPUTER [
MEI BOARD 2 b o wemsss . _________
CABLEY 31-53203 o
7 7 ve TO LABELER GANTRY
w3 21 LABELER 1/D0 LRI e
m CABLE: 31-S1023-40
CONVEYDR ShGH 1] 1] (See Page 6)
P e )
F] i B o i b e
B wnoms B B
B e — e 3 ...
|
s B o B 55 Gk
COM 5v [} BLAK a 1
RIBBON CABLE [ ! ! 5l =
H%%zww@wng o|:|L L JFo e CONVEYOR TABLE REMOTES ASSEMBLY: 31-26028
- ! ! ok
| ! 3] [3 vioer
Eacailiiils adl 2 b uas
RED % 3 : 4 7 3 : 4
ST PSR B0 1 wm__A o
e e u B | ey s -
TO PC o — X T — e 4 24
REMOTE 1/0 oo s 7 e e e
CABLEY 31-26031 o s o
(See Page D PAUSE PAUSE
e B R =
v e % mz,mv,ﬁb o mzmvﬁb
31-26026-MD-LBL - -
CONVEYOR E-BOX WITH LABELER P [ o
FOR WIRING DIAGRAM REFER s asx
31-9000- 14 BOX 1 BOX 2

Wiring Diagram Blue Print

No. (31-9000-13, 5 of 7)

45

FormE-533



EASTMAN

GANTRY X PAN o e -
/e | e 31-53272-MS MAIN POVER
R e A OPERATOR SIDE FRAME
110V AC = T o AND CONTROL PANEL
31-B1013-CL
DB-9N |D3-9F 31-83274-MS
B P +5/+15/+24VDC
= ini POWER SUPPLY
TO PC o 31-27004
SERIAL CRARnEnRE
PORT = BN
31-S3275-CL X-AXIS PC ASSEMBLY 10-00903-02 A S P IES S IVIC | e 838 oy /5[
- — d
I LABELER CONTROLS
————
Vo
Mo
TAE W WTOR
PRINTER RESET
LABEL FEED
N e e e e VPO s A A I [ SO
”
cABLE 70-26122 -+ | rJ
»
sl [ole olole oo
BRI R RICE IR
BR[| Elafo [ola
Bl R e
Wge [ N
i
| 5 4 P MTEX Lt
s 73 W
Jb 4 Pin MIE Y Unit | Beldan 9462 Y Lt | RS-232->TTL
l
I 1] [ pes: ] gyo Dorator e 10-26043-1
s B ] L£-13 Hih—— o s
Z J7 4 Pin MTE Y Linit 2 YLt 2 JN me< »Nu.]oﬂ:lm
} 1] fo—— gy Non-Ogrotor Se asspeLY aSspRLY
1 5] [roie . E— ] 31-26170-1 ’( ‘ ‘ ‘ ‘ ‘ ‘ \\w ‘ ‘ ‘ ‘ ‘ }‘Hsmﬁ
i )
| 18 4 PR e ool falololeda]od]
! | T 1 PIN 00 6 PIV
T 15| ™ —| COMPONENTS FOR MOTOR PRINTER CONTROLLER
3] (e HOME AND LIMIT SWITCH 31-26165
119 4 P MTEX2 Hone | W/IRING [N KIT ow-e B2 O @
1 1 Brams—] 31-S3271-MS
70 CONVEYOR 3 e
£-BOX T e N | e, [T
! e o
LABELER 170 1 [P B
31-S1023-CL J—— PRINTER
[ Sl el [ole [sfalule 67726060 X
(See Page 5) o 4 = LABEL WIDTH
MRBE AR IN INCHES
Zl ASSOMBLY
il e a-seTens |
a-smera 7] T 3 s
5] L s
ol TAKE UP MOTOR
| . 31-26181
— 1 01 4 Pin MTE Grigger iy
— T 1 [ SPLICE =-RIBBON CARLE 70-26024
v 1
— es
— %gl
w2y
— T PRINT DATA
- waer [ PROCESS CONTROL [ —
s e
- e —le
it Ll
T —
|
-, Y-AXIS PC ASSEMBLY 10-00904-02
A3 9 Pl HTE*‘L,* & JB MIE-4 7 HOME
-y lﬂj—% ;
] — I : T %
| 5 - 4 s assoeLy |
: T = | 13 fIE4 s T #2-S3e76
— 1 T
s = - L 5] [ewmor 1
= i
& J4 MIE-4 SENS 2
J3 7 P 1
] I E S
5 5 fomr s
"‘ J5 MIE-4 SENS 3
1 - e
a [POE
1 3 —|
[t —
[ENCOTERS -
R 1 rET
LN T @:
] g
= } e met sy
i 3 e e fpptcotor solera
} s e soe
! A
I H [V
- | [
| 1 L Nechgizy
= ) 1 0 M b Thbden Systens)
= l : %
8 s
T i
— 71 Y
b4 E 3 v ac
1
O = i
0 - 1
- } e e pen
—_— ! o
w D L 5|
) & o et somst
el =) ! A
I H [V ichen
o o - [Shed
o 1 Jl4 MIE-4 LASER
] BV Tos ] [—JLaser Fontor
° “, . T 2| [V et L e ~ |
] [r B
- —
o = T
| Il
o % :
U
= =
=

46 FormE-533



LABELER Y-CAR MOTOR WIRING

TO CONVEYOR E-BOX
LABELER I/0
CABLE: 31-S1023-40
(See Page 5

COMPLETE WIRING
SHOWN ON PAGE 6

TO GANTRY E-BOX
MOTOR POWER
CABLE! 31-26029-1
(See Page 2

TO GANTRY E-BOX
HALL/ENCODERS
CABLE! 31-26030-1
(See Page 2>

SYSTEM CABLING
BLOCK DIAGRAM

COMPUTER

Eastman

Over a Century of Cutting Expertise

LABELER GANTRY “X” PAN
X AXIS ASSEMBLY
15 DBS X1 Motor
10-00903-02 [
Vo e
1ea7F =
e vo a5
= — 20 DB-IS
oV Rears ——| [ -
[Trsrgerey BF—— ] =
T | o
TForE | -
Fop Tnpurt (AISEY 7| [T
e B - =
Solsngd T | =
o —
| o1 DB1s !
| [ |
| m CABLE ASSEMBLY
- = 31-S3270-MS
| [
| [EE !
el 1 |
7] |
2 DBIS i
— i
= I
= I
= I
[T |
=
|
_ I
PN maocy
e
5
= —eimrm
2N saen sanp 18P
- [ —
2 ware P —
| 7D —
E M
S T E—
Y ot [H
= m o ¥
! 77 7 s
] 3 T ——
s . -
= v ——
=l bt
0 W
e L
fron
e o
navon pratiens, nake s the Lobelar -Car notor

c
o
N G u
v Al
EE N T
A Y N T
M 0o C R S
P M R O Y E
£ D R
[ -
/ /R / A
0D 2 0 S 0L
31-Bl021-10 31-S1005-CL
31-53203 31-51023-CL
31-26031 31-S1020-CL
CONVEYOR E-BOX CONVEYDOR
CONVEYOR 1/0 POVER 31-26029-MD POVER
ENCODER 31-26030-MD ENCODER
MEI 2
REMOTES 31-26028 REMOTES
21-26031 HALL LABELER 1/0
GANTRY E-BOX LABELER GANTRY
31-51023-40 LABELER 1/0
31-26031 | HaLL
Y POVER 31-26029-1 Y POVER
s ¥ HALL/ENC 31-26030-1 Y HALL/ENC
Y/Z  XL/X2 HALLS
CUTTING GANTRY
31-BIOJ6-CL HALL SIGNALS  ENCODERS
31-Bloge-CL X1/x2 POWER GANTRY 1/0
31-Bl019-CL /2 POVER uir

Wiring Diagram Blue Print

No. (31-9000-13, 7 of 7)

47

FormE-533



EASTMAN

DUAL-STATION SOLENDOID ASSEMBLY

EXH ‘ | EXH
I Il 1
| J a -
IN N N
A
2 2
1 1
LABELER
< ~
N N ~ Ny
w1 - A
[
Lt L
=
< D
% o 0
L L owm
e e el
e 22 =
m _J 1
< > O >
1O [P
BULK HEAD FITTING g @
ATR SUPPLY . o 20 PSI MIN, . 174" AIR TUBE S 174" AIR TUBE
30 PSI MAX,
—
100-18-2
FILTER
REGULATOR

1/4” AIR TUBING #27-02996-1
S5/32” AIR TUBING #27/-02996-2

b
S
c
®
3
D
o
o
=
o
Q
Q
9
3
b
3
5
-

48 FormE-533



Trouble Shooting Guide  yhire Sara 8o

Date of Purchase:

Problem Solution

Labels skew when passing thru the printer a) Check label path for proper alignment. Adjust collars as required.
b) Check peel bar for squareness. Adjust peel bar as required.

Label Feed Button does not advance labels a) Check if motors are enabled. Enable motors on gantry if required.

b) Labeler disabled. Press labeler reset to enable labeler.

c) Labels starting location not positioned properly. Lift printer lever and manually
advance label 1/8". Release lever.

Labeler Take-up Roller not rotating a) Take-up Roller On/Off button in off position. Press button to on position.

Labels stick when passing thru printer a) Check label path for proper alignment. Adjust collars as required.
b) Check peel bar for squareness. Adjust peel bar as required.

Text not printing in center of label a) Check distance from side of label. Increase/decrease left margin distance using
Labeler.exe program (Plotter.LBL file).

b) Check distance of black index bar on back of label (11/32"). Replace labels if
required.

¢) Check distance from top of label. Adjust feed distance using Labeler.exe pro-
gram (Plotter.LBL file).

Label fold under when applying label a) Check feed distance. Decrease feed distance using Labeler.exe program
(Plotter.LBL file).

b) Check Print Velocity. Increase/decrease Velocity using Easicut, Machine
Options: Labeler screen. Send plot file to gantry when complete.

Label feed not consistent a) Check distance of black index bar on back of label (11/32"). Replace labels if
required.

b) Check machine setting, Labeler tab for proper label size selection. Adjust se-
lection as required.

¢) Check printer head sensor background. Back ground must be white. Apply
white label to back ground.

Eastman

Over a Century of Cutting Expertise

FormE-533 49



EASTMAN®

TECHNICAL DATA

Eagle EasiLabel System
Eagle Easilabel System
Maximum LabelingSpeed™............cooeviiivieccnc i, 15 Labels/Minute
Maximum Labeling Ply Height ................................ 1/2" (3 mm)
Label ACCUracy™ ........cooouviiiiiiiiiii e +/- 1/4" (+/- 6 mm)
MachineWeight ... Approx. 200 Ibs. (90 kg)
OperatingVoltage ..........ccccooooi 110V/220V; 50/60 cycles

................................................... 110Vv/220V; 50/60HZ
PowerRequirement ..., 110V/15A
................................................. 220V/I8A

Minimum Operating Pressure ............cccooeeeininnn. 20 PSI
Volume of Air SErvice ..o 10 SCFM

* Relative to the type and quality of fabric, Label Locations, Label Sizes, Conveyor Speed, etc.

Machine Working Conveyor Overall Machine
Size Width Belt Width Width
66" 66" 74" 103"
(1680 mm) (1680 mm) (1880 mm) (2616 mm)
72" 72" 80" 109"
(1830 mm) (1830 mm) (2032 mm) (2769 mm)
78" 78" 86" 115"
(1980 mm) (1980 mm) (2184 mm) (2845 mm)
96" 96" 104" 133"
(2440 mm) (2440 mm) (2642 mm) (3378 mm)

* For all other sizes consult factory

Limited Warranty. Eastmanwarrants to the buyerthat the equipment shall be free from defects in materials
orworkmanship for a period of 180 days commencing on the date of invoice. Any goods or parts claimed by
the buyerto be defective must be returned to Eastman, freight charges prepaid, within the 180-day warranty
period. If Eastman determinesthatthe goods or parts are defective in materials or workmanship, Eastman'’s
sole obligation underthis warranty shall be, at Eastman’s sole option, to repair or replace the defective goods
or parts or to provide the buyer a credit equal to the portion of the purchase price allocable to the defective
goods orparts. Thiswarranty shallnotapply if defects are caused by product misuse or neglect, if the machine
has been altered or modified by the buyer, or if other than genuine Eastman belts, emery wheels, knives or
parts are used in the machine. THIS WARRANTY IS THE ONLY WARRANTY APPLICABLE TO THIS
PURCHASE. SELLERDISCLAIMS ALLOTHERWARRANTIES, EXPRESS ORIMPLIED, INCLUDING, BUT
NOTLIMITEDTO, THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FORAPARTICU-
LAR PURPOSE.

Limitation of Liability. Eastman’s liability to the buyer, and the buyer’s remedies from Eastman, whether
in contract, negligence, tort, under any warranty or otherwise, shallbe limited to the remedies provided in the
foregoing Limited Warranty. In no event shall Eastman have any responsibility or liability to the buyer for (a)
any special, indirect, incidental, or consequential damages, including, but not limited to, loss of use, revenue,
or profit, even if Eastman has been advised of the possibility of such damages, or (b) any claim against the
buyerby any third party. The price stated for the product sold is a consideration for limiting Eastman’s liability.

Eastman’

Over a Century of Cutting Expertise

FormE-533 © 2005 Eastman Machine Company Printed in U.S.A. 3/2006



	Table of Contents
	Safety Information 
	INSTALLATION 
	Conveyor Preparation 
	Place Machine on Table 
	Cables and Airline Installation 
	Machine Familiarization 
	EasiLabel Labeler Familiarization 
	Touch Screen Display Terminal (UIT) Familiarization 
	OPERATION 
	Zero Table (Machine Home Position) 
	Loading New Files for Cutting/Labeling 
	Load Material 
	Label Threading 
	OPERATING ADJUSTMENTS 
	Label Tension Adjustment 
	Label Air Pressure Adjustment 
	Machine Options: System Tab 
	Machine Options: Labeler Tab 
	SERVICE AND MAINTENANCE 
	Recommended Spare Parts List 
	LABELER v1.2 LABEL PRINTING SOFTWARE 
	GLOSSARY 
	Pictorial Index, Eagle Labeler 
	Labeler Gantry 
	Gantry Assembly 
	Main Tube Assembly 
	Y-Car Assembly 
	Y-Car Assembly, Fiber Labeler 
	Labeler Head Common Parts 
	2" Labeler Head Assembly 
	4" Labeler Head Assembly 
	2" Labeler Head Assembly with Fiber Option 
	4" Labeler Head Assembly with Fiber Option 
	Labeler Diagnostic Cabinet 
	Wiring Diagram Blue Print No. (31-9000-13, 1 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 2 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 3 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 4 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 5 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 6 of 7) 
	Wiring Diagram Blue Print No. (31-9000-13, 7 of 7) 
	Pnuematic Diagram Print No. 31-9000-28 
	Trouble Shooting Guide 
	TECHNICAL DATA 


